PARTS
CATALOG

A

ALLIS-CHALMERS

TRACTOR

Limplicity

A Division of Allis-Chalmers

MODEL
9523

Thus manual applles to Simplicity Model 9523,
and Allis-Chalmers Model 5020

LITHO in U.S.A. FORM 9005153
AUGUST, 1977






ALPHABETICAL INDEX
The alphabetical index is located at
the front of this catalog. It is used to
locate major groups, assemblies and com-
ponents.

NUMERICAL INDEX

The numerical index is located at
the end of this catalog and indicated on
which page or pages a part number appears.

ILLUSTRATIONS

All illustrations are located on the
left hand page with the text on the right.
Except for some common hardware, all
parts are identified with an item number
which corresponds to the ”’item” column
on the text page. This is followed by the
part number, quantity and description.

FOREWORD

HARDWARE

Common hardware not identified
such as bolts, nuts, cotter pins and lube
fittings, are listed indented in the text
beneath the item which they attach or
fit into. Common hardware listed in-
dented beneath an item is NOT included
unless specified. Example: (Incl. BOLT,
LOCKWASHER & NUT).

ORDERING PARTS

Be sure to refer to both the text
and the illustration to assure ordering
the correct part.

A ALLIS-CHALMERS

AGRICULTURAL EQUIPMENT DIVISION
BOX 512, MILWAUKEE, WIS. 53201




5020 TRACTOR

SERIAL NO. LOCATION

INDEX

kS

TRACTOR
SERIAL
NO
LOCATION

.

ENGINE
SERIAL
NO.
LOCATION

A ALLIS-CHALMERS



5020 TRACTOR

AIR INTAKE & EXHAUST SYSTEM

Air Cleaner
Manifolds
Exhaust
Intake
Muffler
AXLE, STEERING & WHEELS
Axle
Front. . . . . . .+ . . . .
Rear (Refer to DRIVE TRAIN SYSTEM)
Steering
Control . . . . . . . . < . . . ..
Support {Refer to SHEET METAL, FRAME & SEAT)
Tie Rod
Wheels
Front, Standard .
Front, Turf
Rear, Standard
Rear, Turf
BRAKE
Brake
Left Hand
Right Hand
Controls .

COOLING SYSTEM
Fan
Radiator
Thermostat
Water Pump

DRIVE TRAIN
Axle
Rear, L.H.
Rear, R.H.
Controls
Clutch .
Gearshift & Linkage
Differential P
Lock Control
Housings
Clutch Ce e
Differential & Final Drive
Transmission
P.T.O. Extension Shaft
Shaft & Gear
Transmission
Clutch
Countershaft
Gasket Set
Gearshift
Hi & Lo Range Gears & Shaft .
Input Shaft
Mainshaft & Covers .
P.T.O. Shift Control
Range Shift Control
Reverse Gear

A ALLIS-CHALMERS

23

23

23

AT

. 115

. 117

. 119

119

21

121

. 103

105

. 107

INDEX




v 5020 TRACTOR

INDEX

ELECTRICAL & INSTRUMENTS
Electrical Lighting
Head Lamp
Tail Lamp
Warning Lamp
Engine Electrical System
Battery
Generator
Starting Motor
Instruments
Gauges & Wiring

ENGINE
Camshaft
Bearings
Connecting Rods
Bearings
Crankshaft
Bearings
Cylinder Block
Cylinder Head
Flywheel & Adapter Plate .
Gasket Sets
Cylinder Head
Intermediate
Idler Gear .
Lubricating System
Oil Filter .
Qil Pan
Qil Pump
Manifolds

Exhaust (Refer to AIR INTAKE & EXHAUST SYSTEM)
Intake (Refer to AIR INTAKE & EXHAUST SYSTEM)

Piston

Plate, Front

Push Rods

Replacement
Engine Asy., Complete .
Short Block

Timing Gear .
Cover

Valve Operating Mechanism
Exhaust
Intake
Spring

FUEL SYSTEM
Controls
Throttle & Control .
Fuel Injection System
Fuel Filter
Primary
Secondary
Fuel Injector -

Fuel Tank Lines {Refer to SHEET.METAL, FRAME & SEAT)

Lines
Pump

Tank (Refer to SHEET METAL, FRAME & SEAT)

A ALLIS-CHALMERS

a1
41
37
43

39

19
21
19




5020 TRACTOR A

INDEX

HITCH & LIFT

Controls
Hydraulic Lift {(Refer to HYDRAULIC SYSTEM)
Drawbar . . . . . . . . . . . . . . 113
Lift Shaft
Housing . . . . . . . . . . . .« . . . . 109
3 Point Hitch
LiftLink . . . . . . . . . . . . < . . . 1M
HYDRAULIC SYSTEM
Controis
HydraulicLlift . . . . . . . . . . . . . . 131
Cylinder
Hydraulic Lift . . . . . . . . . . . . . . 133
Lift Housing Cover 129
Lines . . . . . o+« o« o« . . ... .. o.o.o.o28
linkage & Valve
HydraulicLift . . . . . . . . . . . . . . 127
Piston
HydraulicLlift . . . . . . . . . . . . . . 133
Pump
Hydraulic O X
Lift 125
Valve
Control . . . . . . . . . < . . .« . . .12
NUMERICALINDEX . . . . . . . . . . . . « . . . 13
SERIAL NUMBER LOCATION . . . . . . . . . . . . . I
SHEET METAL, FRAME & SEAT
DecalSet. . . . . . . .« . . L« . .0 55
Fenders 49
Front Frame e Y
Fuel Tank & Lines 59
Grille . . . . . . . . ... 53
Hood 53
InstrumentPanel . . . . . . . . . . . . . . 57
Platform 51
Seat . . . . . . e e e e e e e e e e 61
Frame 61
SteeringSupport . . . . . . . . . . ... 57

Weight, Front . 47

A ALLIS-CHALMERS




2 5020 TRACTOR
ENGINE

GASKET SET
CYLINDER HEAD

A ALLIS-CHALMERS




ITEM

CONOCHWN = |

NUMBER QTY.

2097707
2097502
2097504
2097518
2097673
2097676
2097677
2097516
2097515
2097663

N = =t omd N) wd md b

5020 TRACTOR
ENGINE

DESCRIPTION

GASKET SET, cylinder head
GASKET, cylinder head
GASKET, water cover
GASKET, cover , cylinder head
GASKET, intake manifold
GASKET, exhaust manifold
GASKET, diffuser
GASKET, water outlet
GASKET, water inlet
GASKET, fuel injector

A ALLIS-CHALMERS

3

GASKET SET
CYLINDER HEAD




4

GASKET SET
INTERMEDIATE

5020 TRACTOR
ENGINE

A ALLIS-CHALMERS




ITEM

©ONOARWN - |

NUMBER QTY.

2097536
2097634
2097635
2097523
2097527
2097533
2097641
2097655
2097679
2097680
2097692
2097698
2097701

S o e e I

5020 TRACTOR
ENGINE

DESCRIPTION

GASKET SET,

GASKET, front plate
GASKET, gear cover
GASKET, chamber cover
GASKET, rear oil sea
GASKET, oil drain
GASKET, injection pump
GASKET, water pump
GASKET, oil pump
GASKET, oil suction tube
GASKET, oil control housing
O-RING, oil ¢ontrol housing
GASKET, lube oil tube

A ALLIS-CHALMERS

5

GASKET SET
INTERMEDIATE




5020 TRACTOR
ENGINE

CYLINDER BLOCK

A ALLIS-CHALMERS



NUMBER QTY.

2098606
2097709
2097618
2097538
2097539
2097540
2097541
2097542
2097543
934080

934079

934101

934082

934083

934084

2097530
2097523
2097613
2097531
2097534
934085

2097619
2097966
2097558

BB NN SN2 WRNARAENRWN AN 2 -

5020 TRACTOR
ENGINE

DESCRIPTION

BLOCK ASY., cylinder {Incl. Item 3 thru 16}
GASKET, water drain plug
BOLT, M12 x'82 bearing cap
BEARING, cam shaft
CONNECTOR, hour meter cable
SHAFT, idle gear

PLUG

PLUG

PLUG

STUD, M8 x 64 water pump
STUD, M8 x 66 gear cover
STUD, M12 x 38 rear plate
STUD, M12 x 113 clutch case
PIN, dowel, front

PIN, dowel, rear

PLUG, water drain (incl. {tem 2)
GASKET

WASHER

ROD, cable drive

COVER, valve lifter chamber
CAPSCREW, block cover

PLUG M9 x 7
ENGINE ASY., complete

BLOCK ASY., short (Incl. CYL.BLOCK, CRANKSHAFT & BEARINGS,
CAMSHAFT GEAR & BEARINGS, VALVE LIFTERS, CONNECTING RODS,
PISTONS, PINS & RINGS, CYLINDER SLEEVES, & SEALS.

Order Gasket Sets and Qil Seals as required.

A ALLIS-CHALMERS

7

CYLINDER BLOCK




5020 TRACTOR
ENGINE

CYLINDER HEAD

A ALLIS-CHALMERS




ITEM

WONOUIHWN =

NUMBER QTY.

2098605
2098316
2097608
2097503
2097504
2097609
2097610
2097611
934044

2098056
2097587
2097588
2097589
2097590
2097591
2097501
2097502
2097607
2097537
2097517
2097518
2097613
2097614
2097509
2097606
2097812
2097519
2098381
2098382

NN a0 w NN~ N=2N2RRALIRNNBRNW22NL-

5020 TRACTOR
ENGINE

DESCRIPTION

HEAD ASY., cyl. (incl. Items 1 thru 10}
GUIDE, valve

STUD, M10 x 102 rocker bracket
COVER, water

GASKET

PLUG

STUD, M10 x 37

STUD, M10 x 49

CAPSCREW, M8 x 18, w/ lockwasher, water cover
PLUG BN

VALVE, intake

VALVE, exhaust,
SPRING, valve , outer

SPRING, valve, inner

RETAINER

SEAL, valve stem

GASKET

BOLT, M12 x 162 cylinder head, long
BOLT, M12 x 115 cylinder head
PLUG, glow

GASKET

WASHER

NUT, cylinder head cover
CAP, oil filler

LLOCK, valve spring

COVER ASY., cylinder head

PLATE, plug connecting

INSERT

PIN, insert

A ALLIS-CHALMERS

9

CYLINDER HEAD




10 5020 TRACTOR
ENGINE

CRANKSHAFT

A ALLIS-CHALMERS




5020 TRACTOR 11
ENGINE

CRANKSHAFT

ITEM NUMBER QTY. DESCRIPTION

1 2097582 1 CRANKSHAFT ASY. (Incl. items 2 thru 4)

2 2097584 1 GEAR, crankshaft

3 934072 2 KEY

4 934096 1 PIN, dowel

5 2097554 1 FLANGE KIT, thrust (Std.)

2097555 1 FLANGE KIT, thrust (0.S. 0.25)

6 2097548 1 BEARING KIT, main (Std.}{Incl. {incl. 3 UPPER & 3 LOWER MAIN BEARINGS)
2097549+ 1 BEARING KIT, main (U:S. 0.25) {incl. 3 UPPER & 3 LOWER MAIN BEARINGS)
2097550 1 BEARING KIT, main (U.S. 0.50) (incl. 3 UPPER & 3 LOWER MAIN BEARINGS)

7 934088 1 NUT

8 2097578 1 WASHER, pulley

9 934087 4 PIN, thrust flange groove

10 2098607 1 PULLEY, crankshaft

A ALLIS-CHALMERS




12 5020 TRACTOR
ENGINE

FLYWHEEL & ADAPTER PLATE

A ALLIS-CHALMERS



ITEM

OONDOHWN =

ITEM

WN

ON® O H

NUMBER QTY.

2097528
934042
2097577
934030
934017
2097620
2097586
2098609
2097526
2097527
934022
934028
934047
934040
2097579
934086
934103

2097556
2097557
2097574
2097545
2097622
2097576
2097568
2097573
2097569
2097570
2097571
2097572

1
6
1
4
2
6
1
1
1
1
3
3
3
3
1
3
1

"NUMBER QTY.

HBHBDBHBNNN2=ANN

5020 TRACTOR
~ENGINE

DESCRIPTION

PLATE, rear

LOCKWASHER M12

FLYWHEEL ASY. (incl. ltems 15, 16}
NUT, M12

CAPSCREW, m12 x 25

BOLT M10 x 34

BEARING, ball

COVER ASY., oil seal {Includes Item 9)
SEAL, oil , rear

GASKET

STUD, M8 x 36

NUT, M8

CAPSCREW, m8 x 30
LOCKWASHER, M8

GEAR, ring

PiN, dowel

PIN

DESCRIPTION

PISTON, std.

PISTON, 0.S.; 0.50

BOLT, connecting rod

RING SET, std.

RING SET, 0.S.; 0.50

BUSHING, rod

PIN, piston

ROD ASY., connecting {Incl. Item 2 & 4)
RING, piston retaing

BEARING, connecting rod, std.
BEARING, connecting rod, U.S.; 0.25
BEARING, connecting rod, U.S.; 0.50

A ALLIS-CHALMERS

13

FLYWHEEL & ADAPTER PLATE

PISTON & CONNECTING ROD




14 5020 TRACTOR
ENGINE

VALVE OPERATING MECHANISM

A ALLIS-CHALMERS




ITEM

CONOUIHWN=

NUMBER QTY.

2097594
2097598
2097599
2097596
2097600
2097601
934093

2097605
934094

2097507
2097506
2097626
934041

2097620
2097603
2097604
934045

934014

2097593
2097710
2098345
2098344

N O YO G Py X SN QP QN (N N Y -G G

5020 TRACTOR
ENGINE

DESCRIPTION

SHAFT, rocker arm

BRACKET ASY. (Incl. Items 18, 19) support {front)
BRACKET, support (rear)
ARM ASY., rocker

SPRING

PLATE, rocker adjusting

RING

CAMSHAFT

KEY, camshaft gear

GEAR, camshaft

PLATE, thrust

WASHER, thust
LOCKWASHER, M10
BOLT, M10 x 34

LIFTER, valve

ROD, push

CAPSCREW, m8 x 20 w/lockwasher
GASKET

BOLT, M8 x 45 lock

NUT, bracket

BOLT, M9 x 39 rocker adjusting
NUT, lock

A ALLIS-CHALMERS

15

VALVE OPERATING MECHANISM




16 5020 TRACTOR
ENGINE

TIMING GEAR COVER

iDLER GEAR

A ALLIS-CHALMERS




1TEM

CONONDHWN-=

ITEM

DOADHWN=

NUMBER QTY.

2098608
2097630
934021
2097632
934021
2097634
2097635
2097662
934045
934047
934089
934090
934091
934117
934028
918265
934040
2097631
2097633

NUMBER QTY.

2097544
2097546
2097540
2097621
2097620
934041

(=3

1
1
1
4
1
3
1
1
1
3
4
2
5
1
1
8
1
1
1
1

5020 TRACTOR
ENGINE

DESCRIPTION

COVER ASY., gear (Incl. Item 2 thru 4 & 19)
COVER, gear (Not Serviced; Order complete Cover Asy. 2097629)
SEAL, front oil

STUD, gear cover

PLATE ASY., front {Incl. 1tem 20)

STUD

GASKET, front piate

GASKET, gear cover

BRACKET, generator

CAPSCREW, m8 x 20 w/iockwasher, front plate
CAPSCREW, m8 x 30 w/lockwasher, gear cover
CAPSCREW, m8 x 45 gear cover

CAPSCREW, m8 x 55 gear cover

CAPSCREW, m8 x 60 generator bracket to gear cover
SCREW, M8 x 20 front plate

NUT, M8 gear cover

WASHER, M8 gear cover

LOCKWASHER, M8 gear cover

POINT, timing

INJECTOR, oil

DESCRIPTION

GEAR

BEARING, needle

SHAFT, idle gear {Incl. CYLINDER BLOCK ASY.)
WASHER, thrust

BOLT, M10 x 34

LOCKWASHER, M10

A ALLIS-CHALMERS

17

TIMING GEAR COVER

IDLER GEAR




18 5020 TRACTOR
ENGINE

LUBRICATING SYSTEM
OIL PUMP & FILTER

A ALLIS-CHALMERS




NUMBER QTY,

2097679
2097680
2097681
2097682
2097684
2097685
2098347
2098348
2097688
2097687
934099

2097690
2097689
2097692
2097693
2097694
2097695
2097696
2097697
2097698
2097699
2097700
934049

934050

934045

934100

2097701
934040

1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
2
1
1
1
1
1
1
1
1
2
3
2
3
4
3

5020 TRACTOR
ENGINE

DESCRIPTION

GASKET, oil pump
GASKET, oil suction tube

TUBE ASY., suction

PUMP ASY. {Incl. 1tems 5 thru 12 & 14)
BODY (Refer to PUMP ASY.)

COVER

SHAFT ASY. {Incl. Items 8,9 , 14}

SHAFT

ROTOR SET , inner & outer

PIN, dowel, gear

GEAR

CAPSCREW, M6 x 20 w/lockwasher
FILTER ASY., lube oil

PIN, dowel, rotor

GASKET

BOLT, M10 x 28 hollow

HOUSING ASY., oil control {Incl. ltems 18 thru 22)
HOUSING (Refer to HOUSING ASY.)
INSERT, relief valve

SPRING, relief valve

BOLT

O-RING

TUBE, lube oil

SWITCH, oil pressure

CAPSCREW, M8 x 22 w/washer, lockwasher
CAPSCREW, M8 x 40 w/washer, lockwasher
CAPSCREW, M8 x 20 w/lockwasher
CAPSCREW, M8 x 75 w/lockwasher
GASKET

LOCKWASHER, M8

A ALLIS-CHALMERS

19

LUBRICATING SYSTEM
OIL PUMP & FILTER




5020 TRACTOR

20

ENGINE

LUBRICATING SYSTEM

OIL PAN

A ALLIS-CHALMERS



ITEM

L OQONOOOHWN=

NUMBER QTY.

2098610
934098

2097559
934022

934040

2097522
2097529
2097532
2097533
2098346

Gl 2 2 0ONN=O =

5020 TRACTOR
ENGINE

DESCRIPTION

CRANKCASE ASY. (incl. ltems 2 thru 4)
STUD, M14 x 51

ADAPTER, oil gauge

STUD, M8 x 36 oil seal cover
LOCKWASHER

CAPSCREW, m8 x 100

GAUGE, oil level

PLUG, magnet

GASKET

CAPSCREW, m8 x 30

A ALLIS-CHALMERS

21

LUBRICATING SYSTEM

OiL PAN




22 5020 TRACTOR
AIR INTAKE & EXHAUST SYSTEM

AIR CLEANER & MUFFLER

MANIFOLDS
INTAKE & EXHAUST

A ALLIS-CHALMERS




ITEM

ONOCTHRWN = |

NUMBER QTY.

2098611
2097035
2097665
2097666
2097667
2097668
934041
2097670
2097671
921913
921914
2097674
2097984
2097567
2097562
2097678
2097585
2098612
2098613
918265
934040
934048
934029

NUMBER QTY.

2098614
934081
2097676
2097677
934029
934041
2097672
2097673

1

1
1
1
1
1
3
1
1
2
1
1
1
1
1
1
1
2
1
2
1
3
3

1
i
3
2
1
7
7
1
1

5020 TRACTOR
AIR INTAKE & EXHAUST SYSTEM

DESCRIPTION

CLEANER ASY., air (Incl. Items 2 thru 6)
ELEMENT

NUT ASY.

BAFFLE ASY.

CAP

CLAMP

LOCKWASHER, M10 muffler
CLAMP

HOSE, to intake manifold

CLAMP, inlet hose

CLAMP

PIPE, to air cleaner

BRACKET, air cleaner

MUFFLER

PIPE, tail

CLAMP tail pipe

CAPSCREW, M8 x 70 tail pipe
CAPSCREW, M8 x 25 w/lockwasher
NUT, tail pipe

WASHER, tail pipe
LOCKWASHER, M8 tail pipe
CAPSCREW, M10 x 20 w/lockwasher
NUT, M10 muffler

DESCRIPTION

MANIFOLD ASY., exhaust (incl. ltems 1 & 2)

MANIFOLD, exhaust {Not Serviced; Order Manifold Asy. 2097675)
STUD, M10 x 37

GASKET

GASKET

NUT, M10

LOCKWASHER, M10

MANIFOLD, intake

GASKET

A ALLIS-CHALMERS

23

AIR CLEANER & MUFFLER

MANIFOLDS
INTAKE & EXHAUST




5020 TRACTOR
COOLING SYSTEM

24

RADIATOR

A ALLIS-CHALMERS



ITEM

OCONAOUTHWN -

NUMBER QTY.

934028
2097708
2097709
2097712
2097602
2098569
2097530
2097702
2097704
921912
934054
2097703
934015
918265
934040
2097711
2098362

PR o R I I I e e R it e et

5020 TRACTOR
COOLING SYSTEM

DESCRIPTION

NUT, m10

CAP ASY.

GASKET

SHROUD

PROTECTOR

PIPE, vinyl

PLUG, water drain {inc!. Item 3)
HOSE, lower

HOSE, upper

CLAMP

CAPSCREW, M8 x 16 w/washer & lockwasher
DASHBOARD :
CAPSCREW, m8 x 16

WASHER

LOCKWASHER, M8

RADIATOR

SUPPORT, radiator

A ALLIS-CHALMERS

25

RADIATOR




26 5020 TRACTOR
COOLING SYSTEM

THERMOSTAT & HOUSING

4
2
>
N
B

WATER PUMP

A ALLIS-CHALMERS




ITEM

CONOUHLWN

10

12

ITEM

LONOODRWN =

NUMBER QTY.

2098615
934102
2097514
2098367
2097516
2097520
2097510
921911
934049
934103
934028
918265
934040

NUMBER QTY.

2098575
2097655
2097650
2097651
2097652
2097561
2097654
2097563
2097656
934050
934104
934040
934028
918265
934039
2097661

O md N) = GO R) = od wd 3 i ) =

S B RWHDWN = o B =l wd

5020 TRACTOR
COOLING SYSTEM

DESCRIPTION

HOUSING, thermostat {Incl. STUD)
STUD, M8 x .36

FLANGE, water outlet

GASKET

GASKET

THERMOSTAT KIT

HOSE, by-pass

CLAMP, by-pass hose

CAPSCREW, M8 x 22 w/washer, lockwasher

CAPSCREW, M8 x 58

NUT, M8

WASHER, M8

LOCKWASHER, M8

DESCRIPTION

PUMP ASY.KIT (incl. ttems 2,4,7, 11 & 19)
GASKET

FAN

SHAFT ASY. {Not serviced; order 2097657 PUMP ASY.)
PULLEY, water pump

SPACER

SEAL ASY. (Not serviced; order 2097657 PUMP ASY.)
LOCKPLATE, fan bolts

BELT, fan

CAPSCREW, M6 x 63 fan

IMPELLER (Not serviced; order 2097657 PUMP ASY.}
SUPPORT, generator

CAPSCREW, M8 x 40 washer, lockwasher

CAPSCREW, M8 x50

LOCKWASHER, M8

NUT, M8

WASHER

LOCKWASHER, M6

HUB

A ALLIS-CHALMERS

27

THERMOSTAT & HOUSING

WATER PUMP




5020 TRACTOR
FUEL SYSTEM

28

FUEL INJECTION SYSTEM
PUMP, LINES & FILTER

A ALLIS-CHALMERS




5020 TRACTOR 29
FUEL SYSTEM

FUEL INJECTION SYSTEM
PUMP, LINES & FILTER
ITEM NUMBER QTY. DESCRIPTION

1 2097637 1 INJECTION PUMP ASY. (For Component Parts Refer to PUMP HOUSING & DRIVE)
2 2097627 2 INJECTOR ASY.
3 2097628 1 PIPE ASY., drip return
4 2097638 1 TUBE ASY. (Front) injection
5 2097639 1 TUBE ASY. {rear) injection
6 2097810 1 SPACER, upper
7 2097640 1 SPACER, lower
8 921910 2 CLAMP
9 2097641 1 GASKET
10 2097642 2 CLAMP
11 2098616 1 FILTER ASY., fuel
12 2097644 1 PIPE, fuel {long)
13 2098617 1 PIPE, fue! (short)
14 2097646 1 COIL, protector
15 2097647 1 BRACKET, fuel filter
16 2097649 1 GEAR, injection pump
17 2097663 2 GASKET, fuel injector
18 934025 1 SCREW
19 934038 1 LOCKWASHER, M5, spacer
20 934028 3 NUT, M8 injection pump
21 918265 3 WASHER, injection pump -
22 934040 3 LOCKWASHER, M8 injection pump
23 2097772 1 LEVER
2097792 1 SPRING
2097778 1 SPRING
2097785 1 LEVER

A ALLIS-CHALMERS




5020 TRACTOR
FUEL SYSTEM

30

FUEL INJECTION SYSTEM

FUEL INJECTOR

A ALLIS-CHALMERS



ITEM

—COONDO RN = |

NUMBER QTY.

2097627
2097565
2097718
2097719
2097720
2097721
2097722
2097723
2097724
2097725
2097726

i

ool ek e e e wd e owd e b

5020 TRACTOR
FUEL SYSTEM

DESCRIPTION

INJECTION ASY., fuel
BODY, nozzle holder
ROD, push

SPRING, nozzle
SHIM

SPACER

NUT, retaining

EYE

NUT

GASKET

NOZZLE

A ALLIS-CHALMERS

31

FUEL INJECTION SYSTEM
FUEL INJECTOR




32 5020 TRACTOR
FUEL SYSTEM

FUEL INJECTION SYSTEM
THROTTLE & CONTROL

A ALLIS-CHALMERS




ITEM

OWONDOLHWN -

N

NUMBER QTY.

934068
923360
2098067
2098066
2098065
934039
2098573
934027
2098268
2098275
2098276
2098274
2098273
2098063
918266
918448
2098271
2098064
934033
923360
2098277

1
1
1
1
1
1
1
2
1
2
1
1
2
1
1
1
1
1
a
4
1

5020 TRACTOR
FUEL SYSTEM

DESCRIPTION

WASHER

PIN, cotter
BRACKET, rod
ROD, stopper
ROD
LOCKWASHER, M6
ROD (A)

NUT, M6
LEVER, throttle
U-NUT
WASHER
PLATE
GASKET, friction
ARM, stopper
WASHER

PIN, cotter
BUSHING, lever
ROD (B)
WASHER

PIN, cotter
BUSHING

A ALLIS-CHALMERS

33

FUEL INJECTION SYSTEM
THROTTLE & CONTROL




FUEL SYSTEM

5020 TRACTOR

34

FUEL FILTER

A ALLIS-CHALMERS



ITEM

BN O HWN = |

5020 TRACTOR
FUEL SYSTEM

NUMBER QTY. DESCRIPTION

2098589

2098411
2098412
2098413
2098414
2098415

B e e e i |

FILTER ASY.

BODY (Not Serviced; Order 2098213 FILTER ASY.)
GASKET (Not Serviced; Order 2098411 PIPE ASY.}
PIPE ASY. (Incl. Item 2)

STRAINER

GASKET

BOWL

BAIL ASY. (Incl. item 8)

NUT, pushing {Not Serviced; Order 2098415 BAIL ASY.)

A ALLIS-CHALMERS

35

FUEL FILTER




36 5020 TRACTOR
ELECTRICAL & INSTRUMENTS

ENGINE ELECTRICAL SYSTEM
WIRING & BATTERY

A ALLIS-CHALMERS




ITEM

OCONOUIHWN-

NUMBER QTY.

2098291
2097592
2098083
934045
2098355
2098295
2098296
2098324
2098325
934028
934040
934026
934038
2098326
2098327
2098314
2098339
2098272
2098318
243472
2098217
2098221
934045
2098219
2098220
934039
2098103
2098218
2098335
2098336
2097715
2097714
934040
919326
934106
934049

1
2
8
1
2
1
1
2
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
2
2
2
2
2
1
1
1
1
1
1
2

5020 TRACTOR
ELECTRICAL & INSTRUMENTS

DESCRIPTION

HARNESS, front
CLAMP, harness
CLAMP

CAPSCREW

CLIP (B), harness
WIRE, R.H., flasher
WIRE, L.H,, flasher
GROMMET

CLAMP

NUT, m8
LOCKWASHER, m8
NUT, m5 '
LOCKWASHER, mb
WIRE, safety

CLIP (A), harness
SWITCH ASY., safety start - PTO
NUT, m14

SWITCH ASY., safety, start - transmission
GASKET

BATTERY

CABLE

CABLE

CAPSCREW

PLATE, battery

NUT

LOCKWASHER
WASHER

ROD, battery
BUFFER, battery
CLAMP, battery cable

37

ENGINE ELECTRICAL SYSTEM
WIRING & BATTERY

STARTING MOTOR (Refer to STARTING MOTOR Group for Components)

GENERATOR (Refer to GENERATOR Group for Components)

LOCKWASHER

WASHER

CAPSCREW, m8 x 35

CAPSCREW, m8 x 22 w/washer & lockwasher

A ALLIS-CHALMERS




5020 TRACTOR
ELECTRICAL & INSTRUMENTS

38

INSTRUMENTS
GAUGES, WIRING

A ALLIS-CHALMERS



5020 TRACTOR 39
ELECTRICAL & INSTRUMENTS

INSTRUMENTS
GAUGES, WIRING
ITEM NUMBER QTY. DESCRIPTION

1 2098236 1 HARNESS

2 2098279 1 CONDENSER

3 2098280 1 SWITCH, lighting

4 2098284 1 LAMP

5 2098283 1 SWITCH, main

6 2098278 1 BOX, fuse

7 934110 2 SCREW, m5 x 14

8 934038 2 LOCKWASHER, mb
9 934026 2 NUT, mb

10 2098282 1 FLASHER UNIT

1 934116 1 CAPSCREW, m6 x 16
12 934039 1 LOCKWASHER, m16
i3 934027 1 NUT, m6

14 2098216 1 METER, tach and hour
15 2098222 1 CABLE

16 2098223 1 GAUGE, water temp.
17 2098323 1 GROMMET

18 2098595 1 RESISTOR

19 2098383 2 KEY

¢

L\ ALLIS-CHALMERS -




40 5020 TRACTOR
ELECTRICAL & INSTRUMENTS

ELECTRICAL LIGHTING
HEAD LAMP

3 ® 6
2\@

ELECTRICAL LIGHTING
WARNING LAMP

ELECTRICAL LIGHTING
TAIL LAMP

. A ALLIS-CHALMERS




ITEM

U HWN =

ITEM

ONOO DN =

ITEM

ONO G HWN = |

NUMBER QTY.

2098328
2098256
934119

934038

2098361
2098287
2098596

2

NNNNNN

5020 TRACTOR
ELECTRICAL & INSTRUMENTS

DESCRIPTION

LAMP ASY., head (Inc!. Items 1,4 & 5)
BODY, lamp, head

SCREW,

LOCKWASHER, M5

BULB, headlamp

SOCKET, head lamp

WASHER, nylon

NUMBER QTY. DESCRIPTION

2098329
2098288
2097547
2097595
2098330
2097597
934042

2098331
2098332

NUMBER QTY.

2098333
2098290
2097583
2097623
2097624
2098334
2098289
934042

2098331

NNNNOBNNN

-l () = = wd

LAMP ASY., flashing warning {Inci. item 1 thru 8)
BODY, lamp

BULB

LENS

SCREW

GASKET

LOCKWASHER, M12

NUT

SOCKET

DESCRIPTION

TAIL LAMP ASY. (incl. item 1 thru 8}
BODY, lamp

BULSB

GASKET

LENS

SCREW

GASKET

LOCKWASHER

NUT

A ALLIS-CHALMERS

41

ELECTRICAL LIGHTING
HEAD LAMP

ELECTRICAL LIGHTING
WARNING LAMP

ELECTRICAL LIGHTING
TAIL LAMP




42 5020 TRACTOR
ELECTRICAL & INSTRUMENTS

ENGINE ELECTRICAL SYSTEM
STARTING MOTOR

A ALLIS-CHALMERS




ITEM

CONOCIDWN = |

NUMBER QTY.

2097715
2097832
2098390
2097853
2097846
2097829
2097844
2097845
2097847
2097848
2097849
2097834
2097851
2097852
2097844
2097862
2097857
2097861
2098352
2097843
2097842
2097858
2097855
2097856
2097863
2097860
2097836
2098618
2098619

- BDoaa NN —\-—‘l—‘—\.b._\NM—)—\-—\d—l-—‘—l—l.hM—lM_\M_l—d—\—l.—\

5020 TRACTOR
ELECTRICAL & INSTRUMENTS

DESCRIPTION

MOTOR, starting

ARMATURE ASY.

WASHER, kit thrust

PINION STOPPER SET (Not Serviced; Order ltems 12 & 29)
YOKE ASY. (Incl. Items 21 & 22)

BRUSH (+)

COVER ASY., rear (Incl. ltem 7}
BEARING, rear cover

HOLDER ASY., brush {Incl. 1tems 5,9 & 10)
BRUSH (-}

SPRING, brush

BEARING ASY., center (kwect. Hem-12)
STOPPER PINION

PINION ASY.

CASE ASY., gear {Incl. Item 15}

BEARING, gear case

SWITCH ASY., magnetic

LEVER SET, shift (Incl. Items 23 & 24)
COVER SET, dust {Not Serviced; Order Item 25 & 26)
BOLT, through

WASHER

COIL ASY., field

SCREW, pole core set

LEVER, shift (Not Serviced; Order 2097857 LLEVER SET)
PIN, shift lever

COVER, dust

COVER, dust

SCREW, m5 x 0.7 x 12
BOLT, m6 x 1.0 x 46)

CLIP, pinion stopper

SCREW

NUT

A ALLIS-CHALMERS

43

ENGINE ELECTRICAL SYSTEM
STARTING MOTOR




44 5020 TRACTOR
ELECTRICAL & INSTRUMENTS

ENGINE ELECTRICAL SYSTEM
GENERATOR

A ALLIS-CHALMERS




ITEM

WONOCTHWN= |

NUMBER QTY.

2097714
2097716
2098379

2097824
2097830
2097811
2097815
2097817
2097822
2097717
2097818
2097827
2097820
2097564
2097566
2097826
2097825
2097823
2097821
2098578
2098350
2098351

OCTR = () = ) = md wd md b 3 b =l ad N) b b md o o b e =

5020 TRACTOR 45
ELECTRICAL & INSTRUMENTS

ENGINE ELECTRICAL SYSTEM
GENERATOR
DESCRIPTION

GENERATOR

COVER ASY., rear {Incl. Items 10, 21 & 23 thru 25)
REGULATOR ASY., diode {incl. Item 3 thru 5)

DIODE ASY. (Not serviced; order 2098379 REGULATOR ASY.)
REGULATOR ASY., I.C. (Not serviced; order 2098379 REGULATOR ASY.)
PLATE, diode (Not serviced; order 2098379 REGULATOR ASY.)
BOLT, mb

BOLT, mb

BRUSH ASY. {incl. [tem 9)

BOLT, m4 x 38

COVER

PULLEY ASY.

STATOR ASY.

COVER ASY. front {Inci. Items 14 & 15)

BEARING, bali

RETAINER, bearing

ROTOR ASY. (Incl. Item 17)

SPACER

BEARING, ball

NUT ASY., pulley

BOLT, through

BRUSH ASY., diode {Incl. 1tems 2 thru 9) (Not serviced; order 2098379 REGULATOR ASY.)
CAPSCREW ASY., m4 x 12

BUSHING

NUT ASY., m4

NUT ASY., m5

A ALLIS-CHALMERS




46

SHEET METAL & FRAME
FRONT FRAME & WEIGHT

5020 TRACTOR
SHEET METAL, FRAME & SEAT

A ALLIS-CHALMERS




ITEM

"QONODOTRWN=

NUMBER QTY.

2098071
2098073
934063
934064
934065
2098354
934041
2098072
934064
2098587
918266
2098585
2008586
934042
934060
2098599
934120
934063

1

4
6
6
2
2
2
4
4
2
2
1

1

4
4
1

2
2
4

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

FRAME

BUMPER
LOCKWASHER, m14
NUT, m14
CAPSCREW

CLIP
LOCKWASHER, m10
WASHER

NUT, m14

WASHER

WASHER

SUPPORT

SEAL
LOCKWASHER, m12
CAPSCREW

FRONT WEIGHT (Order from MACHINERY)
STUD

WASHER, m14
LOCKWASHER, m14

A ALLIS-CHALMERS

47

SHEET METAL & FRAME
FRONT FRAME & WEIGHT




48 , 5020 TRACTOR
SHEET METAL, FRAME & SEAT

SHEET METAL & FRAME
FENDER

A ALLIS-CHALMERS




ITEM

NUMBER QTY.

2098137
2098130
2098133
2098307
934038
2098132
918265
934040
934028
2098306
934015
934042
934026
2098321
2098322
2098594
934097

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

FENDER, L.H.
FENDER, R.H.
BRACKET, warning lamp
REFLECTOR
LOCKWASHER
HANDLE

WASHER
LOCKWASHER

NUT

CAPSCREW
CAPSCREW
LOCKWASHER

NUT

BRACKET, L.H., chain
BRACKET, R.H., chain
WASHER

CAPSCREW

A ALLIS-CHALMERS

49

SHEET METAL & FRAME
FENDER




50 5020 TRACTOR
SHEET METAL, FRAME & SEAT

SHEET METAL & FRAME
PLATFORM

A ALLIS-CHALMERS




ITEM

OONOOTDHWN -

NUMBER QTY.

2098109
2098110
2098112
934033
923360
2098113
2098231
2098111
934070

1
1
1
1
1
1
2
1
6

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

PLATFORM, R.H.
PLATFORM, L.H.
ROD, control
WASHER, m6

PIN, cotter

PLATE

CUSHION

STOPPER
CAPSCREW, m10 x 20

A ALLIS-CHALMERS

~ 51

SHEET METAL & FRAME
PLATFORM




52 5020 TRACTOR
SHEET METAL, FRAME & SEAT

SHEET METAL & FRAME
HOOD & GRILLE

A ALLIS-CHALMERS




ITEM

WONOOTHWN=

NUMBER QTY,

2098308
2098591
2098310
2098311
934033
934039
934027
2098571
2098068
2098069
2098070
912007
918448
2098318
2098319
2098320
934054
934095
2098593
934042
2098592
934041
923029

1
1
2
2
2
2
2
7
1
1
1
2
2
1
1
1
4
2
1
2
1
1
1

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

HOOD

GRILLE

LATCH

BOLT, catcher
WASHER, m6
LOCKWASHER, m6
NUT, m6

SCREW

PANEL, headlight
CUSHION

SCREW

WASHER

PiN, cotter

COVER, safety R.H.
COVER

COVER, safety L.H.
CAPSCREW, m8 x 16
CAPSCREW

SEAL
LOCKWASHER, m12
BRACKET
LOCKWASHER, m10
NUT, m10

A ALLIS-CHALMERS

53

SHEET METAL & FRAME
HOOD & GRILLE




54 5020 TRACTOR
SHEET METAL, FRAME & SEAT

DECAL SET

ower ° i o S range shift outmé-ffpump !
B SEELSSSSS -off—in-
]7 No. 2097033 - Lacated on Right Wheel Guard _ i) V— 9 6 on
—— slow fast
l 5 Located an Instrument Panel
540 rpm pto i i l\ ALLIS-CHALMERS
position drawbar hitch hole 14 S et ciuding I
i f pto shait. P v : Located on Shift Cover
inches from end of p when mounted an this tractor
to prevent possible personal may sericusly interfere with
injury, this guard and all power the Rollover Protection Structure.
drive system s;fety shields : carefully check operation
must be kept in place. of any implement. especially
maximum height to which imple-

ment can be lifted. to insure
No. 269836 - Locsted on P.T.0. Shield that there is proper clearance

to avoid damage or personal

injury to operator by contact

A DANGER

to prevent-personal injury
pull only from drawbar
except when pulling implements
designed for and properly fastened

by three point hitch,

6. 6o not permit others to ride.
7. opecate the tractor smoothly—~no jerky tums, starts,

of stops.
8. hitch only ta the draw bar and hitch points recom-
by tractor manutacturers.
9. when tractor is stoppad, set brakes securely or
usa park fock if available.

el ettt ] g with the ROPS No. 2037032 - Located an Air Cleaner
’ A WARNIN G : No. 269803 - Located on Top of P.T.0. Shield
§ when equipped with Protective Frame. - -
§ ERSLI / AWARNING . nERnn
3. slop engine, disconnact Ihe powor sourca, and wall for all machis Ll bt F oIy yyyF I g .
>
B e 1 st Satre sarein, s, sesAng.or snegng ‘ 1 ) 7559
f EETRISR SRR i A WARNING ' before aismounting
! ‘mainisin (e squipmen § 1o oun snaty and o of aivers, rexd g undonsans ne shift transmission No. 2087025 - Located on Instrument Pane!
< ":.":‘.“»-.-umiimiﬁf”‘" [ st et ool cotae s e, e ) into neutral
: o x':u ot St S i et o s oo ] : 2w hiien oo Gower s syiem aavey seeih ot oo ot lock brakes
- . )
YIS T I I I TP NI 16¢° ::°:;_jg;;;‘"'“"L':".".z:r;;:';'::::,:‘.’:;z‘;’.‘::;m'":.';:f:; o : disengage pto 14
opor
No. 269838 - Located on R.H. Fender / ‘;‘l’.".‘,’».fé?.':ﬂi‘!&‘&“&".‘.‘.“.’,’ o oo vt panh, f
(RSt enstnimi ’ No, 269387 - Located on R.H. Wheel Guard
o ot mansaciuc
e e 2722220070777 4 ' ’ "':9 '.I;:.'::Z::.:. ::: :‘: ating on highm <ot wh ]
RNIN ' e No. 2087031 - Located on Instrament Panel
/ § ik conui cvryons e con f macin ot saing ooie o f LIGHTS off
i faste at belt if tractor has a ROPS. e, off rog, .
Socuraly tasten your ”°"°“’""I°x o s anors [Ty ey | 9 1
a ‘,’;‘,,ng-e“"’“’;':,',“"""’ e oo g sopes, andon B No. 269838 - Located on LH. Wheel Guard 7
 slick, o muddy surtaces. [] ] U
4. sluye" slopes too slsep for safe of ] No. 2097048 - Lacated on Instriment Panel
5. waich where you are going, especmlly m row ends,
on roads, and aroundl ]
/

““““““

\
i
3
\
l
l
\
\
\
\
\
\
\
\
\
[

No. 269521 - Located on L.H. Wheel Guard
No. 256569 - Located P.T.0. Shield

A ALLIS-CHALMERS

ALLIS-CHALMERS

A ALLIS-CHALMERS

19

ALLIS-CHALMERS

antifreeze provides
protection to —20 F.

18

. A ALLIS-CHALMERS







54 9523 TRACTOR
SHEET METAL, FRAME & SEAT

DECAL SET

range shift inj. pump i
1 7 No. 2007033 - Located on Right Wheel Guard i) SE— 9 B out-off—in
slow fast —

No, 2087025 - Located on instrument Panel

A WARNING |15 A DANGER
poston arSeSaT S ol 14 IMPORTANT

f oIl MILCH Mountea Fackhoes X R R .
inches from end of pto shaft. o i o Packnans Service air cleaner according to in- No. 2088505 - Located on Shift Cover

to prevent possible personal may serousiy infertere with structions contained in the operator's

—

injury, this guard and all power the Rotiover. Protechon Struclure manual. Stop engine,remove and empty
dri . t fety shield dust cup every 10 hours of operation,
rive system safety shields catefuiiy check operation or more often while operating in ex-
must be kept in place. of any impiement especially tremely dusty conditions, i
maximum height 1o which impte- For maximum engine pfolecxion and
ment can be lifted. to nsure element life use only filter element part
No. 269836 - Located on P.T.O. Shield Inat there 1s proper clearance e y p
to avoild damage or personal ) :
injury to gperator by contact
""""""."'} 9 with the ROPS No. 1664409 - Located on Alr Cleanar
] A WARNING / No. 269803 - Located on Top of P.T.0. Shield
[ el erivigler e when equipped with Protective Frame
 EETEEEE A WARNING
1 o s, ecomrct e o ot it tor at mcrine. e e e .
B T o ars mriing e S ot sococog : ¢ Gttt
f e T it s \ A WARNING \ before dismounting
' m’ “m‘:m nthe aau m’“"mmm o “m“"‘ ".., e § \ \ shift transmission No. 2097025 - Located on instrument Panei
[] il imiciog ~ N ' Forvou omewtety an that ot othen, cad and unascuna e “oprraio’s | into neutral
' " m poly u-:uu betocs partorming mainisnance Of service on ‘ \ e v::,;:::z:n;\,m opecate thi tractor 111 manual 1 401 avadabie \ lock brakes
T Y \ 2 Alimn!mmducmquwrnlyl(-mu(nym-nlmmvnbvl-ml i otace \ disengage pto alow an
s poutn to i, e
< ewaos Iur
No. 269839 - Located on R.H. Fender ] 6 : urcogm e v : Pl
e e s e hos A No.269387 - Located on R.H. Whee! Guard st
. o4 Nanch, Tt 42 i oy fr0m et e 1S
LTI A A V& cewstomemor | 3
A WARNING : 7 et : No. 2097031 - Located on instrument Pane!
1. sacurely tasten your saat bokt if tractor has a ROPS. ' o ooraten 3
possile,svokl aperating he ractor near A O W

lmnlnqcmwmslope;amm
uddy sul

sty off sfopes too aoeofa safe operation.

2
3 No. 1664408 - Located on L.H. Wheel Guard 7
. .
5. watch where are going espacially st row ends,
rommdyw
6.
7.
8.

A DANGER

to prevent personal injury

No. 2097048 - Located on instrument Panel
on

do not permit others to

aperate the tractor smoothiy—no jerky tums, slarts,

EXNX X TR XN TCRN
—
(—]

draw bar and hitch -
o oy e i a7 itch paints racom: pull only from drawbar . . ]9
9. when tractor i st et brakes sacurety or except when pulling implements antifreeze provides
use park lock if e,

designed tor and properly lastened
by throe pant hifch,

protection to -20 F.

No. 269521 - Located on L.H. Whee! Guard

No. 256569 - Located on P.T.O. Shleld

No. 1664407 - Located on Steering Whee!

Bimplicity |

No. 153166 - Located on Front of Frame 3

9523~

No. 1684283 - Located on Hood, L. & A.H.

No. 1664264 - Located on Fenders, L. & R.H.

Limplicity

DIESEL POWER

] No. 1664261 -!Located on R.H, Hood

2 No. 1664262 - Located on L.H. Hood




9523 TRACTOR

ITEM NUMBER QTy. DESCRIPTION
1 1664261 1 DECAL, hood, R.H.
2 1664262 1 DECAL, hod, L.H.
3 1664264 1 DECAL, stripe
4 2097024 1 DECAL, speed (w/9.5-24 Tires)
5 2097025 1 DECAL, speed (turf)
6 2097029 1 DECAL, range shift
7 2097048 1 DECAL, lights
8 2097031 1 DECAL, starter switch
9 269839 1 DECAL, warning
10 269521 1 DECAL, warning
11 1664409 1 DECAL, air cleaner
12 256569 1 DECAL, danger (P.T.O. shield)
13 2088505 1 DECAL, injection pump
14 269387 1 DECAL, dismounting instr.
15 269836 1 DECAL, warning (P.T.O. shield)
16 1664408 1 DECAL, warning
17 2097033 1 DECAL (Pos. Control)
18 269394 1 DECAL, antifreeze
19 1664407 1 DECAL, trademark, steering wheel
20 1664263 2 DECAL, 9523
21 153166 1 DECAL, Simplicity
22 269803 1 DECAL, danger (P.T.O. shield)

55

DECAL SET







ITEM

CONOUTHWN -

NUMBER QTY,

2097023
2097027
2097028
924243
2097024
2097025
2097029
2097048
2097031
269839
269521
2097032
256569
2088505
269387
269836
269838
2097033
269394
2097043

S S U QU G G G T Y G e T e gy

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

DECAL SET - Complete {Incl. [tems 1 thru 19)
DECAL, model design, L.H.

DECAL, model design, R.H.

DECAL, A-C trademark

DECAL, speed (w/9.5-24 Tires)
DECAL, speed {turf)

DECAL, range shift

DECAL, lights

DECAL, starter switch

DECAL, warning

DECAL, warning

DECAL, air cleaner

DECAL, danger {P.T.O. shield)
DECAL, injection pump

DECAL, dismounting instr.
DECAL, warning (P.T.0. shield)
DECAL, warning

DECAL (Pos. Control)

DECAL, antifreeze

DECAL, A-C trademark, steering wheel

A ALLIS-CHALMERS

556

DECAL SET




56 5020 TRACTOR
SHEET METAL, FRAME & SEAT

SHEET METAL & FRAME
INSTRUMENT PANEL & STEERING SUPPORT

A ALLIS-CHALMERS




ITEM

NOOHRWN =

NUMBER QTY.

2098269
2098270
934067
2097653
2098267
934045
934048

1
1
6
1
1
4
4

5020 TRACTOR
* SHEET METAL, FRAME & SEAT

DESCRIPTION

INSTRUMENT PANEL
BUSHING

SCREW

SUPPORT, steering wheel
BRAGKET, protector
CAPSCREW, m8 x 20
CAPSCREW, m10 x 20

A ALLIS-CHALMERS

57

SHEET METAL & FRAME
INSTRUMENT PANEL & STEERING SUPPORT




5020 TRACTOR
SHEET METAL, FRAME & SEAT

58

FUEL TANK

A ALLIS-CHALMERS



NUMBER QTY.

2098207
2098588
2098209
2098210
2098211
2098212
2098589
934048

2098214
2098215
934052

934045

934056

2098590

S ) 3 a0 N e e

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

TANK ASY ., fuel {Incl. 1tem 1 thru 4)
CAP, fuel tank

STRAINER

GASKET, strainer

HOSE, fuel gauge

CLAMP

FILTER ASY., fuel (Refer to FUEL FILTER Group for Components)
CAPSCREW

SUPPORT, fuel tank

GROMMET

CAPSCREW

CAPSCREW, m8 x 20

CAPSCREW, m8 x 16

GUIDE, rod

A ALLIS-CHALMERS

59

FUEL TANK




5020 TRACTOR
SHEET METAL, FRAME & SEAT

60

SEAT

[~ -]
NN 4\4v
Y

A ALLIS-CHALMERS



ITEM

DN HWN -

NUMBER QTY.

2098100
2098101
2098102
934027
934039
2098103
2098104
2098105
2098106
934048
918266
2098354
2097049
2097050
260977
923341
916964
916622

BADSD D w2 DN 2000 - -

5020 TRACTOR
SHEET METAL, FRAME & SEAT

DESCRIPTION

FRAME, seat
CUSHION, back
CUSHION, seat

NUT, m6
LOCKWASHER, m6
WASHER

FRAME, seat

SPRING, seat cushion
BUMPER
CAPSCREW, m10 x 20
WASHER

CLIP, hair pin
BRACKET, lower SMV
BRACKET, upper SMV
SMV EMBLEM
CAPSCREW, 1/4NC x 3/4
LOCKWASHER

NUT, 1/4NC

A ALLIS-CHALMERS

61

SEAT




62 5020 TRACTOR
DRIVE TRAIN

GASKET SET
TRANSMISSION

© O )
N\ —\O
10
O,
N—p——"9

A ALLIS-CHALMERS




ITEM

= OONOOHWN=

NUMBER QTY,

2097975
2098022
2097987
2097888
2097877
2097867
2097869
2097965
2098033
2098032
2098167

AN R e el wd i ) =

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

GASKET SET

GASKET, sleeve

GASKET, rear housing front
GASKET, control cover
GASKET, shift cover
GASKET, front cover
GASKET, PTO bearing cover
GASKET, bearing retainer, PTO extension
GASKET, brake plate
GASKET, brake cover
HOUSING

A ALLIS-CHALMERS

63

GASKET SET
TRANSMISSION




64 5020 TRACTOR
DRIVE TRAIN

CLUTCH
HOUSING

~

CLUTCH

A ALLIS-CHALMERS




ITEM

SOXNOUTAWN =

ITEM

NUMBER QTY.

2098092
2098093
2098094
2098095
934041
934029
2098099
934042
‘934030
2098015

NUMBER QTY.

2098568
2098360
934044

NRONOEONNON - -

1
1
6

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

BEARING
HOUSING, clutch
BUSHING
CAPSCREW
LOCKWASHER, m10
NUT, m10

PLUG
LOCKWASHER, m12
NUT, m12
CAPSCREW

DESCRIPTION

PLATE ASY., pressure
DISC ASY., driven
CAPSCREW, w/lockwasher, m8 x 18

A ALLIS-CHALMERS

65

CLUTCH
HOUSING

CLUTCH




66 5020 TRACTOR
DRIVE TRAIN

CLUTCH
INPUT SHAFT

1
-~
O

10

- p J
S .,'
/i
LS
&

Z . o0
K
s

\
\
S

g2

-~ <

. Y faleial’ y './ ™
o, Wyt N 4
Vi ~od, " ’\ (] 'l..~ >

. .,
o . vy,

L4
A ALLIS-CHALMERS




ITEM

OCONOALWN =

-
N- O

NUMBER QTY.

2098060
934008

2097936
2098062
2098052
934078

2098053
2098055
2098054
2098058

2098056
2098057

N =t b ad N) = (O = = NI N) =

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

SHAFT, input

RING, m25, snap, external

WASHER, thrust

BEARING, bal! (Seal type)

GUIDE, release bearing

CAPSCREW, m8 x 22, w/lockwasher
SLEEVE, release bearing

SPRING, return
BEARING, release - clutch

SHIFTER ASY., {Incl. ltems 10 & 11)

PLUG
PIN, tapered

A ALLIS-CHALMERS

67

CLUTCH
INPUT SHAFT




68 5020 TRACTOR
DRIVE TRAIN

CONTROLS
CLUTCH

A ALLIS-CHALMERS




ITEM

OCONDOTHWN =

NUMBER QTY.

2098119
2098116
2098125
918266
934008
2098128
2098129
918448
2098120
934029
2098121
2098122
919326
923360
2098123
934037
2098124
2098126
2098127
2073352

2098117

wd P AN e ot e et wd wd ) e O G N wd (] e N

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

PEDAL, clutch
BUSHING

SHAFT

WASHER

RING, m25 snap
ROD (r), brake
SPRING, pedal return
PIN, cotter

ROD, clutch

NUT, m10
CLEVIS, clutch rod
RIVET

WASHER

PIN, cotter

LEVER, clutch
PIN, m8 x.32 roll
WIRE

ROD (F), brake
TURNBUCKLE
FITTING LUBE

SUPPORT

A ALLIS-CHALMERS

69

CONTROLS
CLUTCH




70 5020 TRACTOR
RRRRRRRRRR

TRANSMISSION
HHHHHHH




ITEM

CONOOIhWN=

- =
N - O

NUMBER

2097864
2097928
2097961
2097865
934023
2098620
934020
934071
934042
2097874
2097875
934030

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

HOUSING ASY., transmission {Incl. ltems 2 thru 8)
BEARING, shell type needie
BEARING, shell type needle
GUIDE, shift iever

STUD, m12 x 28 (Seal lock No. 10)
STUD, m12 x 48 (Seal lock No. 10}
STUD, m8 x 18 (Seal lock No. 10}
PIN, dowel

LOCKWASHER, m12

WASHER, seal

SCREW, lock, (For oil gauge)

NUT, m12

A ALLIS-CHALMERS

71

TRANSMISSION
HOUSING




72 5020 TRACTOR

DRIVE TRAIN

TRANSMISSION
MAINSHAFT & COVERS

A .
>3

A,

Y
)
4

b L DA

T
SN

S — T,
3
/™

A ALLIS-CHALMERS




5020 TRACTOR 73
DRIVE TRAIN : :

TRANSMISSION
MAINSHAFT & COVERS
ITEM NUMBER QTY. DESCRIPTION

1 934010 1 RING, m35, snap external

2 2097919 1 WASHER, thrust

3 2097938 1 BEARING ASY. {Incl. SNAP RING)
4 2097940 1 SHAFT, main

5 934040 10 LOCKWASHER

6 2097866 1 COVER ASY., front (Incl. 1tem 7)
7 2097870 1 SEAL, oil

8 2087867 1 GASKET, front cover

9 2097868 1 COVER, P.T.O. bearing

10 2097869 1 GASKET, P.T.O. bearing cover

11 934028 10 NUT, m8

A ALLIS-CHALMERS




EITEL LTI

\

/
/ ) .
PRTTITIVNNNY 1Y (
P VY | P ————. Y .
’...-.-..-....’ / ‘v \ vl ‘l \-‘,
iy

DRIVE TRAIN

5020 TRACTOR
A ALLIS-CHALMERS

TRANSMISSION
COUNTERSHAFT

74



ITEM

OQONOUTHWN=

NUMBER QTY.

934008

2097936
2097937
2097921
2097923
2097924
2097922
2097929
2097926
2097927
2097910
2098342
2097925
934076

2097939

—tmd et et = w3 D) A el e e == NN

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

RING, m25, snap - external
WASHER, thrust

BEARING ASY. {Incl. SNAP RING)
SHAFT, counter

GEAR, 3rd - 4th - countershaft
GEAR, reverse - countershaft
GEAR, 2nd - countershaft
WASHER, thrust

RING, inner

BEARING, needle
GEAR, 1st - countershaft
COLLAR, distance

GEAR, 23 teeth - countershaft
RING, m45, snap - external
BEARING, ball

A ALLIS-CHALMERS

75

TRANSMISSION
COUNTERSHAFT




5020 TRACTOR
DRIVE TRAIN

TRANSMISSION
HI & LO RANGE GEARS & SHAFT

76

T LI TSNS
”,m..m“nm..m w,

ALY \

Jeemrennn, v, W\

JNEEEEEN ‘n \ ' ‘-l-l--lnnsllnnwnuv ﬂ / I
\\ v\ W\ Asq ; N
A\ Y
AN PR AN
" / AN
) A, VAN
i Sy \
#) VA
\“‘ ,”‘--‘
/ AN ﬂw
LR
\\
/ N\
AN
Atl.ﬂ.--p‘ ’l
, l’lm- \-‘w \ l:
Manadly 'y \
N
) ..‘.u“\‘
/

. »
.“-' .nu----

; ) \\
o / v_ /
' / \\\ ‘ \‘

\‘ \\\\‘ “ ‘Nnulint\ “s \
| PPl \‘ N e /
(L] LITTTLL \\ WL n|u ‘\
" ) Meeae D /
Ty /
) o) un‘w\
e _—-‘ -\

A ALLIS-CHALMERS



ITEM

DA BWN -

NUMBER QTY.

2097920
2097947
2097981
2097942
2097948
2098003
2098000
2098004
2097949
2097952
2097950
2097951
2098368
2097954
2097944
2097946
2097945
934113

2097941
2097980
2097953
2097955
2097956
2097958
934046

1
1
1
2
1
*
*
*
*
1
2
1
2
1
1
1
1
1
1
1
1
1
*
*
*
6

5020 TRACTOR . 77
DRIVE TRAIN

TRANSMISSION
HI & LO RANGE GEARS & SHAFT

DESCRIPTION

SHAFT, pinion - drive {Not serviced; order 2098001 SHAFT & RING GEAR KIT)
BEARING, needle

WASHER, thrust

BEARING, tapered roller

CASE, bearing - drive pinion

WASHER (0.1)

WASHER (0.15)

WASHER (0.2) } (Select)
WASHER (1.0}

SPACER, drive pinion

WASHER, thrust

RING, inner - shell type needle bearing
BEARING,needle

COLLAR, distance - needle bearing
KEY

GEAR, lo range .

COLLAR, hi & lo range

GEAR, sliding - hi & lo range

RING, m65, snap - external

COLLAR, distance

BEARING, ball

NUT, rolling bearing
SHIM (0.1)

SHIM (0.2) } (Select )
SHIM (0.4)

CAPSCREW, m8 x 25, w/lockwasher

A ALLIS-CHALMERS




5020 TRACTOR

78

DRIVE TRAIN

TRANSMISSION
REVERSE GEAR

w,

o** /i'!l!llliiill!ﬂﬂiﬂ!/
esmy : o~ Ny

wetieny ﬂauﬂ-‘u!-:!-ulﬂa//. ™\

iy PO o \
:.V\ R S N
¢ TR
\ ' AN Y
\ () W
R ,I!-i!!- !V \ "
.Y, /
AN
N ¢ 2N
o ‘W
o VA
¢ R
K \
¢ L
! \ Y
N SO Sl )
AR
N
"\, o
3\ Mnaetnut, /
S b S N )
A ¢
A R / \
0P \

= S

A ALLIS-CHALMERS



ITEM

Olh WN =

OoO~ND

NUMBER QTY.

2097934
2097930
2097935
934077

2097933
2098160
2098281
2097932
2097931
2097873
2097872

-t ek ok ok KNI N =

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

O-RING

SHAFT, reverse - idler

COLLAR, distance - reverse idler shaft
PIN, m8 x 18 lock

WASHER, thrust (2.9)

WASHER, thrust (3.2) } {Select one)
WASHER, thrust (3.5)

BEARING, needle

GEAR, reverse - idler

SCREW, lock

WASHER, seal

A ALLIS-CHALMERS

79

TRANSMISSION
REVERSE GEAR




5020 TRACTOR
DRIVE TRAIN

80

TRANSMISSION

GEARSHIFT

A ALLIS-CHALMERS



ITEM

OONOOTAhWN=

NUMBER QTY.

2097876
2097877
2097884
2097885
934073

2097917
2097886
2097878
2097880
2098359
2097896
2097882
2098579
2097879
934046

2097912
2097913
2098272
2098312

b aad el d e ad wd e amk e wd N D N D

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

COVER, shift

GASKET, shift cover

FORK, reverse

ROD, reverse

PIN, mb x 18 lock

BALL

SPRING, detent

PLUG, m14

FORK, 1st-2nd

ROD, 1st - 2nd

PIN, interlock

FORK, 3rd - 4th

ROD, 3rd - th

PLUG, m105

CAPSCREW, m8 x 25, w/lockwasher (Seal lock No. 10)
O-RING

PLUG, oil

SWITCH ASY., safety, start - transmission
GASKET

A ALLIS-CHALMERS

81

TRANSMISSION
GEARSHIFT




5020 TRACTOR

82

DRAIN TRAIN

TRANSMISSION

RANGE SHIFT CONTROL

12

N

e

o

A ALLIS-CHALMERS



ITEM

CoONOOhwWwN—

- wd
N = O

NUMBER QTY.

2097902
2097904
2097903
2097915
934002

2097899
2097900
2097917
2097886
2097914
2097901
934048

1
2
1
1
1
1
1
1
1
1
1
2

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

LEVER, shift

O-RING

LEVER ASY., control (Incl. ltem 4)
KNOB, control lever, green

PIN, m8 x 28 lock

FORK, hi & lo range

ROD, shifter, hi & 1o range

BALL, detent

SPRING, detent

SCREW, detent

STOPPER, shifter rod

CAPSCREW, m10 x 20, w/lockwasher

A ALLIS-CHALMERS

83

TRANSMISSION
RANGE SHIFT CONTROL




84 5020 TRACTOR
DRIVE TRAIN

TRANSMISSION
GEARSHIFT & LINKAGE

Y

v

) [ e
i-l!]w:::{ ',,s'~
el "”P’

. é?"’

¢

e

A ALLIS-CHALMERS




ITEM

OCONOOIhWN =

NUMBER QTY.

2097887
2097888
2097898
2097889
2097890
912007

2097895
934001

© 2097892

2097893
2098312
2097894
934014
2097891
934046

1
1
1
1
i
1
1
1
1
1
1
1
2
2
6

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

COVER, control
GASKET, control cover
LEVER, shift
KNOB, shift lever
SPRING
WASHER
COVER, dust
PIN, m4 x 20 lock
PIN

SPRING
GASKET
SCREW, lock
GASKET
SCREW, lock

CAPSCREW, m8 x 25, w/lockwasher (Seal fock No. 10}

A ALLIS-CHALMERS

85

TRANSMISSION
GEARSHIFT & LINKAGE




86 5020 TRACTOR
DRIVE TRAIN

TRANSMISSION
P.T.O. SHIFT CONTROL

0

D (

>
,
o

e
-

!

~

A ALLIS-CHALMERS




NUMBER QTY.

2097908
2097904
2097909
2097916
934002

2097905
2097906
2097907
2097917
2097886
2097914
2097871
2097872
934030

2098313
2098157
2098314
2098339
2098340
2098341
912007

934042

1
2
1
1
1
1
1
i
1
1
1
1
1
1
1
1
1
1
*
¥*
1
1

5020 TRACTOR
DRIVE TRAIN'

DESCRIPTION

LEVER, shift- P.T.O.

O-RING -
LEVER ASY., P.T.O. contro! {Incl. item 4)
KNOB, control lever (red)

PIN, m8 x 28 lock

FORK, P.T.O.

" ROD, shifter, P.T.O.

O-RING

BALL, detent

SPRING, detent

SCREW, detent

SCREW, lock - P.T.O. shifter rod
WASHER, seal

NUT, m12

COVER, switch

GROMMET

SWITCH ASY., safety start - P.T.O.
NUT, m14

WASHER (0.5)

WASHER (1)

WASHER, m12

LOCKWASHER, m12

A ALLIS-CHALMERS

87

TRANSMISSION
P.T.O. SHIFT CONTROL




5020 TRACTOR

88

DRIVE TRAIN

DIFFERENTIAL & FINAL DRIVE

HOUSING

A ALLIS-CHALMERS



5020 TRACTOR 89
DRIVE TRAIN

DIFFERENTIAL & FINAL DRIVE

HOUSING
{TEM NUMBER QTY. DESCRIPTION

1 2097986 1 HOUSING ASY., rear (Incl. ltems 3 thru 7)
2 2097987 1 GASKET, front

3 934020 6 STUD, m8 x 18 (Seal iock No. 10)
4 934024 2 STUD, m12 x40

5 934023 4 STUD, m12 x 28

6 2097988 4 STUD, m16 x 29

7 934036 2 STUD, m10 x 50

8 934030 4 NUT, m12

9 934042 4 LOCKWASHER, m12

10 2097532 1 PLUG, drain

11 2097533 1 GASKET, drain plug

A ALLIS-CHALMERS




90 5020 TRACTOR
DRIVE TRAIN

DIFFERENTIAL

A ALLIS-CHALMERS




ITEM

OCORNOUTAWN =

-l wd
N - O

NUMBER QTY.

2098366
2098365
2098255
2098364
2098108
2098016
2097612
2097616
2098001
2098002
2098008
2098019

NPDOL 2= =2 NN

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

HOUSING

GEAR, side

WASHER, thrust

GEAR, pinion

WASHER, pinion-

SHAFT, pinion

PIN, m6 x 50 lock

DIFFERENTIAL SUB. ASY. (Incl. [tems 1 thru 7)
GEAR KIT, (Ring gear & drive pinion shaft)
SCREW, lock - ring gear

WASHER, lock

BEARING, tapered roller

A ALLIS-CHALMERS

91

DIFFERENTIAL




5020 TRACTOR
DRIVE TRAIN

92

DIFFERENTIAL & FINAL DRIVE

AXLE — R.H.

A ALLIS-CHALMERS



ITEM

HWN -

NUMBER QTY.

2098047
2098020
2098027
2098025

2098005,

2098006
2098007
2097943
2098048
2098018
2097919
934010
934012
2098021
2098022
2098030
2098046
2098031
934011
934013
2098023
934030
2098009
2098049
2098010
2098026
934042
934018

1
1
2
*
*
*
*
*
1
1
1
1
1
1
1
1
2
1
1
1
1
1
2
2
1
2
9
6

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

HOUSING ASY., R.H., axle pinion {Incl. Items 2 & 3)
SEAL, oil
STUD, m10 x 18

- SHIM (0.1)

SHIM {0.15)

SHIM (0.2) (Select )
SHIM (0.3)

SHIM (0.5)

SHAFT, R.H., axle pinion
BEARING, ball {One side sealed)
WASHER, thrust

RING, m35, snap - external
RING, m72, snap - internal
SLEEVE

GASKET

AXLE, final drive
BEARING, balt

GEAR, final drive

RING, mb0, snap - external
RING, m90, snap - internal
SEAL ASY., oil

NUT, m12

COUPLING, differential lock
WASHER, thrust

SPRING, differential lock
SCREW, m12 x 65
LOCKWASHER, m12
CAPSCREW, m12 x 45

A ALLIS-CHALMERS

93

DIFFERENTIAL & FINAL DRIVE
AXLE —R.H.




5020 TRACTOR
DRIVE TRAIN

94

DIFFERENTIAL & FINAL DRIVE

AXLE — L.H.

&

W\

ﬂ///,\ -

N

A ALLIS-CHALMERS



ITEM

BWN =

NUMBER QTY.

2098024
2098020
2098027
2098025
2098005
2098006
2098007
2097943
2098029
2098018
2097919
934010

934012

2098021
2098022
2098030
2098046
2098031
934011

2098044
2097560
934013

2098023
934030

2098026
934042

934018

1
1
2
*
*
*
*
*
1
1
1
1
1
1
1
1
2
1
1
*
*
1
1
1
2
9
6

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

HOUSING ASY., L.H., axle pinion {Incl. Items 2 & 3)
SEAL, oail

STUD, m10 x 18

SHIM {0.1)

SHIM (0.15)

SHIM (0.2) (Select One)
SHIM (0.3)

SHIM (0.5)

SHAFT, L.H., axle pinion
BEARING, ball {One side sealed)
WASHER, thrust

RING, m35, snap - external
RING, m72, snap - internal
SLEEVE

GASKET

AXLE, final drive

BEARING, ball

GEAR, final drive

RING, mb0, snap - external

WASHER (0.4)

WASHER (0.6) } (Select One)
RING, m90, snap -internal

SEAL ASY., il

NUT, m12

SCREW, m12 x 65
LOCKWASHER, m12
CAPSCREW, m12 x 45

A ALLIS-CHALMERS

95

DIFFERENTIAL & FINAL DRIVE
AXLE — L.H.




»\/\l/ : o .\\\' gt ™
N s T e
AN
/ [\ // . \ﬁ\
NN
/ A V«\ «

{
/./.,.///// ’

5020 TRACTOR
DRIVE TRAIN

DIFFERENTIAL
LOCK CONTROL

96

AN
S\ LA

A ALLIS-CHALMERS



ITEM

QN HWN -

NUMBER QTY.

2097991
934111
2097995
2098013
2097992
912007
918448
2097996
2097998
2097993
2097994
2097911
934007
2097997
934037
934075

1
2
1
1
1
2
2
1
2
1
1
1
1
1
1
1

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

SHAFT, differential lock
RING, m18, snap - external
LEVER, shift

PLUG

ROD, shift

WASHER

PIN, cotter

LEVER, control

O-RING

GUIDE, control lever
O-RING

WASHER, thrust

RING, m20, snap - external
PEDAL

PIN, m8 x 32, lock

PIN, mb x 32, lock

A ALLIS-CHALMERS

97

DIFFERENTIAL
LOCK CONTROL




5020 TRACTOR
DRIVE TRAIN

98

1

SHAFT & GEAR

P.T.O.

Vel

A ALLIS-CHALMERS



ITEM

WONOOTHhWN—

NUMBER QTY.

934008

2097936
2097937
934112

2097983
2097959
934113

2097551
2097552
2097964
2097963
2097962
2097969
2097960
2097970
2097513
2097515
2098258
934010

2097553

1
1
1
1
1
1
1
1
1
1
1
1
1
1
*
¥*
*
*
1
1

5020 TRACTOR
DRIVE TRAIN

DESCRIPTION

RING, snap - external

WASHER, thrust

BEARING ASY. (incl. SNAP RING)
RING, snap - external

SHAFT, P.T.O.

HUB, P.T.O. sleeve

RING, m65, snap - external

SLEEVE, P.T.O.

GEAR, P.T.O. driven

RING, inner - shell type needle bearing
BEARING, needle

BEARING, needle

WASHER, thrust

RING, inner - shell type needle bearing
WASHER, thrust {3.0)
WASHER, thrust (3.3)
WASHER, thrust (3.6)
WASHER, thrust (3.9)
RING, m35, snap - external
BEARING ASY. {Incl. SNAP RING)

{Select )

A ALLIS-CHALMERS

~

99

P.T.O.
SHAFT & GEAR




100 5020 TRACTOR
DRIVE TRAIN
P.T.O.

EXTENSION SHAFT

2z T~

\
\
1
‘.
[
\.
|-
\

e

A ALLIS-CHALMERS




5020 TRACTOR 101
DRIVE TRAIN

P.T.O.
EXTENSION SHAFT

ITEM NUMBER QTY. DESCRIPTION

1 2098011 1 SHAFT, P.T.O. extension
2 934010 2 RING, m35, snap - external
3 2098570 1 BEARING, ball

4 2097919 1 WASHER, thrust

5 2097989 1 RETAINER ASY., bearing {Incl. Item 6)
6 2097990 1 SEAL, oil

7 934042 6 LOCKWASHER

8 934012 1 RING, m72, snap - internal
9 2097965 1 GASKET

10 2098315 1 RING, stop

11 934028 6  NUT,m8

A ALLIS-CHALMERS




102 5020 TRACTOR
BRAKE

BRAKE
LEFT HAND

A ALLIS-CHALMERS




ITEM

OCONDAHWN =

NUMBER QTY.

934009
2098037
2098040
934008
2098033
2098042
2098035
2098043
934029
934041
934019
934042
2098041
2098039
2098036
2098032
2098038
2098034

BB m S NNNNRNRNNRNR = aN=N

5020 TRACTOR
BRAKE

DESCRIPTION

RING, m30, snap - external
CAM, L.H., brake

O-RING

RING, m25, snap - external
GASKET

PLATE, L.H., brake
SCREW, m12x 55
WASHER, m12, seal

NUT, m10
LOCKWASHER, m10
CAPSCREW, m12 x 85
LOCKWASHER, m12
SHOE ASY., brake
SPRING, return

DRUM, brake

GASKET

COVER, brake

SCREW, m6 x 12, w/lockwasher

A ALLIS-CHALMERS

103

BRAKE
LEFT HAND




5020 TRACTOR
BRAKE

104
BRAKE
RIGHT HAND

. -4

PN WP 5 8
/) NI Do <

7/

23
R P

s Eem— " o—

A ALLIS-CHALMERS



ITEM

OCONOOTHLWN—

NUMBER QTY.

934009
2098050
2098040
934008
2098033
2098051
2098035
2098043
934029
934041
934019
934042
2098041
2098039
2098036
2098032
2098038
2098034

Qw2 a NNNRNNRNONN==m=2N-=N

5020 TRACTOR
BRAKE

DESCRIPTION

RING, m30, snap - external
CAM, R.H., brake

O-RING

RING, m25, snap - external
GASKET

PLATE, R.H., brake
SCREW, m12 x 65
WASHER, m12, seal

NUT, m10
LOCKWASHER, m10
CAPSCREW, m12 x 85
LOCKWASHER, m12
SHOE ASY., brake
SPRING, return

DRUM, brake

GASKET

COVER, brake

SCREW, m6 x 12, w/lockwasher

A ALLIS-CHALMERS

105

BRAKE
RIGHT HAND




106 5020 TRACTOR
BRAKE

CONTROLS

A ALLIS-CHALMERS




ITEM

NOIHWN =

NUMBER QTY.

2098114
2098115
2098236
934045

2098116
2098117
934003

1
1
2
4
4
1
1

DESCRIPTION

-PEDAL, right brake
PEDAL, left brake
FITTING, lube
CAPSCREW, m8 x 20
BUSHING

SUPPORT

PIN, m8 x 40 roll

5020 TRACTOR
BRAKE

A ALLIS-CHALMERS

107

CONTROLS




HITCH & LIFT

5020 TRACTOR
A ALLIS-CHALMERS

LIFT SHAFT & HOUSING

108



NUMBER QTY.

2098149
2098156
2098167
934034

2098180
934016

934041

934029

2098168
2098158
2098155
2098159
934043

934031

2098045
2098151
2098154
2098150
20981562
2098153

-t ek owd = AN NN NN HOO - =

5020 TRACTOR
HITCH & LIFT

DESCRIPTION

HOUSING, lift
COLLAR (B)
GASKET, housing
CAPSCREW
BREATHER
CAPSCREW, m10 x 55
LOCKWASHER, m10
NUT, m10
CAPSCREW

ARM

O-RING

PIN
LOCKWASHER, m16
NUT, m16

PIN, quick
SHAFT, lift arm
BUSHING

BUSHING

O-RING

COLLAR (A)

A ALLIS-CHALMERS

109

LIFT SHAFT & HOUSING




110 5020 TRACTOR
HITCH & LIFT

3 POINT HITCH

A ALLIS-CHALMERS




ITEM

CONOO D WN=

NUMBER QTY.

2097813
2097828
2097831
2097833
2097859
2097978
2098045
2097918
920117
934032
2098190
2097985
924873
2098012
2097973
2097999
2098017
2097982
2097625
2098061
934057
2097575
2098028
2098224
2097648
20985682
2098583
2098584
2097686
2097967
2097968 .
2097971
2097972
2097974
2097976
2097979
924360
934043

| R e N == w aNNONNNONNRN = - =

NNRNWWW= ==

5020 TRACTOR
HITCH & LIFT

DESCRIPTION

LINK ASY., upper (Incl. ltem 2 thru 5, 32 & 33)
SOCKET

TUBE, beaming screw
SOCKET

NUT

PIN

PIN, quick

LINK, draft, Cat. 1
PIN, cotter

NUT

CHAIN, check
CHAIN, check
WASHER
TURNBUCKLE

PIN

ROD, lift, L.H.

ROD ASY., R.H. (Incl. Items 9, 13, 18 thru 33)
CLEVIS

ROD, lift, R.H.
COLLAR

PIN, roll

PIN

GEAR

CRANK

PIN, crank

SHIM 0.2

SHIM 0.3

SHIM 0.5

BEARING

SHAFT

PLUG

TRUNNION
FITTING, lube
SPRING

PIN

PIN
WASHER, m12 .
LOCKWASHER, m16

A ALLIS-CHALMERS

111

3 POINT HITCH




12 5020 TRACTOR
HITCH & LIFT

DRAWBAR

A ALLIS-CHALMERS




ITEM

OONDOOHWN =

NUMBER QTY,

2097683
934042

2098262
2098263
934043

934031

2098264
2098265
2098266
2098261
2097705
2097713
2098304
244066

1
13

5
1
4
4
1
1
2
8
8
1
1
1

5020 TRACTOR
HITCH & LIFT

DESCRIPTION

MOUNTING, upper link
LOCKWASHER, m12
CAPSCREW

GUARD, P.T.O.
LOCKWASHER, m16

NUT' m16

MOUNTING, R.H., lower link
MOUNTING, L.H., lower link
SPACER

STUD

NUT

DRAWBAR

PIN, drawbar

PIN, quick

A ALLIS-CHALMERS

113

DRAWBAR




114

5020 TRACTOR
AXLES, STEERING & WHEELS
STEERING

By
AN
-

S~

o
’ )

ol
s
v«

A ALLIS-CHALMERS




NUMBER QTY.

2098074
934030

934042

924360

2098075
2098076
2098077
2098079
2098078
2098080
2098081
934046

2098082
920117

2098083
2098084
2098085
2098086
2098087
2098088
934007

2098089
2098090
2098096
2098091
2098092
2098349
934032

934043

2098098
2098572
934008

1

1
1
1
1
2
1
1
2
2
4
7
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

5020 TRACTOR
AXLES, STEERING & WHEELS

DESCRIPTION

CAP, steering whee!
NUT, m12
LOCKWASHER, m12
WASHER

WHEEL, steering
BUSHING, steering post
SHAFT, steering
UNIVERSAL JOINT ASY. (Incl. items 8,9 & 10}
PIN ’

RING

RIVET, drive
CAPSCREW

BOX, joint

PIN, cotter

CLAMP

GASKET

SEAL, oil

NUT

BEARING

WASHER

RING, m20, snap
GEAR, steering
PINION, steering
SHAFT

BEARING
BEARING

SEAL, w/two rings
NUT, m16
LOCKWASHER, m16
ARM, pitman

KEY

RING, m25, snap

A ALLIS-CHALMERS

115

STEERING




116 5020 TRACTOR
AXLES, STEERING & WHEELS

AXLE
FRONT

A ALLIS-CHALMERS




NUMBER QTY.

2098227
2098226
2098235
934115

2098622
2098580
2098238
2098249
934048

2073352
2098225
934042

934030

2098240
2098241
2098242
2098243
2098097
2098244
2098245
2097669
2098251
2098252
2098247
2098581
2098356
2098253
934051

920117

2098248
2098228
2098229
2098230
2098574
2098232
2098233
2098234
934042

2098239
918448

2073352
2097691

| ON ==

NARDBRBANG Q@A G @NNNNNNRNNNN_L, 2NN NBNRNNNW-SN—

5020 TRACTOR
AXLES, STEERING & WHEELS

DESCRIPTION
AXLE, front
BEARING KIT, whee! {Incl. Items 20, 21, 23)
BUSHING
SCREW, m6 x 12
WASHER 1.6
WASHER 2.3
PIN, pivot

CAP
CAPSCREW, m10 x 20
FITTING, lube
CAPSCREW
LOCKWASHER, m12
NUT, m12
ARM, steering
BUSHING
BEARING

SEAL

KEY

SPINDLE, L.H.
SPINDLE, R.H.
WIRE

SEAL, oil
BEARING

HUB

HUB (For Turf Wheel)
BEARING
WASHER

NUT

PIN, cotter
GASKET, cap
ROD, L.H., tie
ROD, R.H., tie
NUT, R.H. thread
NUT, L.H. thread
END, tie rod
END, tie rod
COVER, dust
LOCKWASHER
NUT. m12

PIN, cotter
FITTING, lube
COVER, dust

A ALLIS-CHALMERS

117

AXLE
FRONT




118 5020 TRACTOR
‘ AXLES, STEERING & WHEELS

WHEEL
FRONT

WHEEL
FRONT — TURF

e 1

A ALLIS-CHALMERS




5020 TRACTOR 119
AXLES, STEERING & WHEELS

WHEEL
FRONT
ITEM NUMBER QTY. DESCRIPTION
1 —_— 2 TIRE (Obtain locally)
2 —_— 2 TUBE (Obtain locally)
3 2098250 2 WHEEL
4 934042 10 LOCKWASHER, m12
5 2098567 10 CAPSCREW
6 2097653 2 PROTECTOR, valve
7 934030 2 NUT, m12
WHEEL

FRONT —TURF
ITEM NUMBER QTY. DESCRIPTION

1 —_— 2 TIRE (Obtain Locaily)

2 2098600 2 GASKET, wheel

3 2098601 2 WHEEL (A)

4 2098602 2 WHEEL (B)

5 934121 12 BOLT

6 934041 12 LOCKWASHER, m10

7 934029 12 NUT, m10

8 — 2 VALVE ASY., (Obtain Locally)
9 —— 2 CUP VALVE, (Obtain Locally)
10 934042 12 LOCKWASHER, m12

1 2098262 12 CAPSCREW

A ALLIS-CHALMERS




120 5020 TRACTOR
AXLES, STEERING & WHEELS

WHEEL
REAR — TURF

vk
Qv‘\\‘\\\\\\\ 3

N
4

A ALLIS-CHALMERS




5020 TRACTOR 121
AXLES, STEERING & WHEELS

WHEEL
REAR
ITEM NUMBER QTY. DESCRIPTION
1 2098254 2 HUB, rear wheel
2 934053 4 STUD
3 —_ 2 TIRE (Obtain locally)
4 —_— 2 TUBE (Obtain locally)
5 2098257 2 WHEEL
6 934043 14 LOCKWASHER, m16
7 934031 4 NUT, m16
8 2098260 2 PLATE, hub
9 2097602 2 CAPSCREW
10 2098014 8 CAPSCREW
1" 2097052 2 ADAPTOR DiSK
12 923156 6 BOLT, rd. hd., sg. nk. f.b. No. nut .625-11 x 2.75 Grade 5, pit'd.
13 917373 6 WASHER, lock, .625 pit'd.
14 918814 6 NUT, .625-11 UNC 2B plt'd.
15 2097053 6 SPACER
16 256687 2 WEIGHT, rear wheel
17 924108 4 BOLT, rd. hd., 5q. nk, f.b. No. nut .75-10 x 5.00 Grade 5 pit'd.
18 918269 4 WASHER, plain, SAE, .75 pltd.
19 919332 4 WASHER, lock, .750 plt'd.
20 922686 4 NUT, .750-10 UNC-2B pit'd.
WHEEL

REAR — TURF
ITEM NUMBER QTY. DESCRIPTION

1 —_— 2 TIRE TURF (Obtain Locally)
2 —— 2 TUBE (Obtain Locally)

3 2098603 2 WHEEL

4 2098604 2 HUB, rear turf

5 934053 2 STUD

6 2098260 2 PLATE, hub

7 934043 14 LOCKWASHER

8 2098357 2 CAPSCREW

9 2098014 8 CAPSCREW

10 934031 4 NUT

A ALLIS-CHALMERS




122 5020 TRACTOR
HYDRAULIC SYSTEM

PUMP & LINES

17

6 . |

A ALLIS-CHALMERS




NUMBER QTY.

2098141
2098144
934021

934040

934028

2098145
2098146
2098147
932062

2098148
2098140
934039

2098143
2098142
2098293
2098294
2098131
934045

2098353
2098338
2098139
2098138
934039

2098140
2098134
934046

2098135
2098136

1
1
4
4
4
1
1
1
1
1
1
2
2
1
1
1
1
2
2
1
1
3
5
1
1
2
1
1

5020 TRACTOR
HYDRAULIC SYSTEM

DESCRIPTION

PUMP, hydraulic (Refer to PUMP Group for Components)
GASKET

STUD, m8 x.31
LOCKWASHER, m8

NUT, m8 .

WASHER, thrust

SHAFT, hydraulic pump drive
GEAR

RING, snap

U-NUT

O-RING

LOCKWASHER, m6
CAPSCREW

TUBE ASY., delivery (Incl. ltem 15 & 16)
NUT, tube

SLEEVE

ELBOW
CAPSCREW, m8 x 20
CLAMP

CAP, strainer

TUBE, suction

CAPSCREW

LOCKWASHER, m6

O-RING

O-RING
CAPSCREW, m8 x 25
STRAINER

GASKET, strainer

A ALLIS-CHALMERS

123

PUMP & LINES




124 5020 TRACTOR
HYDRAULIC SYSTEM

PUMP
LIFT

A ALLIS-CHALMERS




ITEM

CONOOOHRWN=

NUMBER QTY.

2098141
2098621

2098403
2098404
2098405
2098406
2098407
2098408
2098409
2098410

1

1
1
2
4
1
1
2
2
1
1
6
1
1
1

5020 TRACTOR
HYDRAULIC SYSTEM

DESCRIPTION
PUMP ASY.
SEAL KIT, hydrautic

BODY (Not Serviced; Order 2098141 Complete PUMP ASY.)
O-RING

BUSHING (Not serviced; order 2098410 GEAR ASY.) :
DRIVE SHAFT & GEAR (Not serviced; order 2098410 GEAR ASY.)
DRIVE GEAR (Not serviced; order 2098410 GEAR ASY.)
RING, support

RING, sealing

0O-RING

COVER

CAPSCREW, sckt. hd.

KEY

SEAL, oil

GEAR ASY. (Incl. Items 3, 4, & 5)

A ALLIS-CHALMERS

125

PUMP
LIFT




126 5020 TRACTOR
HYDRAULIC SYSTEM

LINKAGE & VALVE

A ALLIS-CHALMERS




ITEM

OONOOTHBWN=

NUMBER QTY.

2098189
2098337
934040

934089

2098185
2098305
2097874
934058

2098597
2098598
2098187
2098188
919326

934059

2098192
934029

2098191
2098193
934028

2098196
2098197
2098201
2098199
923360

2098198
2098195
2098194
2098200

| NN =T WOt = -

-—\—\dMMN-ﬂ—I_\MM-—\d—\M-‘-—‘MI

5020 TRACTOR
HYDRAULIC SYSTEM

DESCRIPTION

COVER ASY. (Refer to COVER ASY. Group for Components)
O-RING
LOCKWASHER, m8
CAPSCREW, m8 x 20
O-RING

BOLT, stopper
WASHER, seal

NUT, mé

WASHER, thrust
WASHER, thrust
WASHER, countersunk
ROD, lever

WASHER

E-RING

VALVE, control {Refer to VALVE Group for Components)
NUT, m10

BOLT, adjusting
CAPSCREW

NUT, m8
TURNBUCKLE

LINK, working (A)
ROD, guide

NUT

PIN, cotter
CAPSCREW
TURNBUCKLE

LINK, working (B)
GUIDE, link (A)

A ALLIS-CHALMERS

127

LINKAGE & VALVE




128 5020 TRACTOR
HYDRAULIC SYSTEM

CONTROL VALVE

LIFT HOUSING COVER

A ALLIS-CHALMERS




ITEM

WONDCHWN = |

ITEM

PNOG DA WN = |

5020 TRACTOR
HYDRAULIC SYSTEM

NUMBER QTY. DESCRIPTION >

2098192
2098384
2098385
2098386
2098387
2098388
2098389
2098390
2098391
2098392
2098393
2098394
2098395
2098396
2098397
2098398
2098399
2098400
2098401

NUMBER QTY.

2098189
2098416
2098417
2098418
2098419
2098420
2098421
2098422

[ N R N N D e e |

_l—l-l—k—l-—\—l—l‘

VALVE CONTROL

BODY ASY. (Incl. SPOOL)
SPRING

PLUG, spring

O-RING

SEAT

SPRING

O-RING *

RING, back-up

POPPET

O-RING

SEAT, poppet

PLUG, spring

SPRING, small

SEAT, spring

SPOOL (Not serviced; order 2098384 BODY ASY.)
PLATE, spool

NUT

O-RING, body asy.

LOCK, plate

DESCRIPTION
COVER ASY, - complete

BODY, valve {Not Serviced; Order 2098189 Complete VALVE ASY.)

SEAT
POPPET
SPRING
PLUG
SHIM
O-RING
PLUG

A ALLIS-CHALMERS

129

CONTROL VALVE

LIFT HOUSING COVER




5020 TRACTOR
HYDRAULIC SYSTEM

CONTROL
HYDRAULIC LIFT

130

A ALLIS-CHALMERS



NUMBER QTY.

2098183
934028
934057
2098182
2098206
934040
2098202
2098204
919326
2098205
2098203
918448
934015

1

2
1
1
1
2
2
2
4
2
2
2
2

5020 TRACTOR
HYDRAULIC SYSTEM

DESCRIPTION

LEVER

NUT, m8

PIN, m6 x 24, roll
KNOB, control
GUIDE, lever
LOCKWASHER, m8
KNOB, stopper
SPACER

WASHER

GASKET, stopper knob
NUT, stopper

PIN, cotter
CAPSCREW, m8 x 16

A ALLIS-CHALMERS

131

CONTROL
HYDRAULIC LIFT




132 5020 TRACTOR
HYDRAULIC SYSTEM

HYDRAULIC CYLINDER

PISTON

A ALLIS-CHALMERS




ITEM

WONOOADHWN =

ITEM

NONOOTHAhWN =

NUMBER QTY.

2098169
934001
934061
2098170
2098172

- 2098179

2098173
919326

2098174
2098178
2098171
2098177
934041

2098175
2098176
2098149
2098167

NUMBER QTY,

2098161
934048

2098163
2098162
2098181
2098164
2098166
2098165

el d (ST O] el e ad b ok el = N) -2

P N U QST QU Gty

5020 TRACTOR
HYDRAULIC SYSTEM

DESCRIPTION

LINER, housing

PIN, m4 x 20, roll
RING, snap

VALVE

O-RING

GRIP, adjust

O-RING

WASHER

COVER, housing
SCREW, towering adjust
O-RING

O-RING
LOCKWASHER, m10
CAPSCREW

PLUG

HOUSING, lift
GASKET, housing

DESCRIPTION

ARM, lever
CAPSCREW, m10 x 20
ROD, push

PIN

O-RING

PISTON

GASKET

RING

A ALLIS-CHALMERS

133

HYDRAULIC CYLINDER

PISTON




134

NUMERICAL INDEX

PART NO. PAGE

024347244437
0264066,,0113
02565694455
0256687,,4+121
026097744061
0269387,.455
0269394 ,,4¢55
02695214¢4455
02698364455
0269838,.+4+55
026983944455
09120074+453
0916622¢4¢¢61
0916964,,461
0917373.40121
091826544017
091826644033
0918269,40121
0918448,4433
09188l4eeel2l
09193264¢4+037
0919332.,,44121
0920117400111
0921910.4¢29
0921911¢4027
092191244425
0921913.,¢23
09219144423
0922686,,4121
092302%.453
0923156.40121
0923341e0e61
0923360,.,033
0924108,40121
0924243,.4¢55
0924360400111
0924873400l1l1l
0932062,,+123
093400144485
0934002..4+83
0934003,,4107
09340074497
09340084467
0934009..0103
093401044073
093401144493
0934012.4493
0934013,.,493
0934014.0015
093401544425
0934016440109
0936017440413
093401844493
0934019..4103
093402040071
09340214417
0934022..413
0934023,,+71
0934024..489
093402544029
09340264,4+37
09834027 eee33
0934028,4013
093402944023
093403044013
0934031444109
0934032440111
0934033..433
0934034..4109
0936036,.489
093403744469
0934038,,42%
0934039,,427
0934040,,013

PART NO. PAGE

093404140415
0934042e0413
0934043,44109
09340444049
093404544415
093404644.77
0934047.0413
0934048,4423
093404%9.4419
0934050e4e19
0934051444117
0934052,..459
0934053,,,121
09360544¢025
093405644459
0934057...111
0934058.,,127
0934059.4,127
0934060,e447
093406144,133
093406344047
0934064 40a47
09364065,0447
0934067.4.57
0934068,,,.33
093407040451
093407140471
0934072e0ell
0934073..481
0934075,,.97
093407644475
0936077e0e79
0936407844467
093407%.e47
0934080see7
09340814e.23
0934082.e47
09340834447
0934084e0e7
0934085,447
0934086,,013
0934087.001l
0934088.aell
0934089..417
0934090,4417
0934091,0417
09340934415
093409440415
093409544453
09340964041l
093409740449
0934098..421
0934099.4.19
093410040019
0934101eea?
0934102+4.27
0934103,.,13
0934104,0.27
093410644437
0934110,¢439
093411140497
093411244499
0934113.e477
0934115.eel117
0934116..439
0934117.4017
093411940041
093412040e47
0934121e00119

2073352404690117

2087867,.473
208850544455
2097023.4455
209702440455

5020 TRACTOR

PART NO., PAGE

209702544455
209702744455
209702844455
2097029, 4455
209703144455
20970324455
209703344455
209703544423
2097043, 4455
2097048,44+455
2097049.4061
209705044461
2097052.0s121
2097053440121
20975014409
2097502400399
2097503449
20975044 ¢¢399
2097506,4415
209750744415
2097509, 449
209751040027
2097513, 4499
209751444427

2097515.4243199
2097516443927

2097517 ¢ee9
2097518404399
20975194449
2097520, 27
2097522+4421
2097523404597
209752640413

2097527 e0e5913

209752844413
20975294421

2097530407925

20975314007

2097532.44211+89
2097533¢4¢5921989

2097534e0e7
2097536e045
20975374449
20975384407
209753% 007

2097540sae7917

2097541a0e7

20975424007

20975434007

20975444417
209754544013
20975464,0¢17
2097547 .4ebl
209754840011l
2097549,0011
2097550404011l
209755144499

2097554,46411
209755544011
209755644413
209755764413
209755840007

2097559,..21
20975604495
209756144027
209756244423
209756344427

2097565,4431
209756644445
2097567 4023
209756844413

‘é&;ALuS-CHALhﬂERS

PART NO. PAGE

2097569,4.13
209757044413
209757160413
209757240413
2097573¢0.13
20975744s013
2097575se4111
20975764¢413
2097577es0l3
20975784¢01l
209757960413
209758244411
2097583e044l
209758440411
209758544423
20975864413
2097587,¢.9

2097588449

2097589,449

20975904049

2097591e049

209759240437
2097593,4.15
209759444415
2097595e0 441
209759644415
209759740441
2097598,44.15
2097599,4415
209760044415
209760144415

209760244.259121

209760344415
209760444415
209760544415
2097606,54.9
2097607.4.%9
20976084449
2097609¢¢.9
20976100e49
2097611ee49
20976124491
2097613¢e4719
2097614049
209761644491
20976184447
209761%.e47

209762000413915,417

2097621ees17
209762244413
209762300441
209762440441
2097625404111
209762644415

2097627 ¢ee29931

209762844429
20976306s417
2097631esal7
209763244.17
209763344417
20976344445917
2097635.445917
209763744429
2097638.,.29
2097639., .29
209764044429
2097641ee05929
209764244429
209764444429
209764644429
209764744429
209764844.111
2097649,4.29
209765044.27




PART NOo. PAGE

209765144427
209765244027
2097653,.4579119
209765440427
2097655,.45927
209765644027
2097661.ee27
209766244017
2097663,,¢3029
209766544023
2097666,,423
2097667 ,4.423
2097668,.423
2097669.4e117
2097670,4¢23
2097671eee23
2097672,4423
2097673.443923
209767444023
20976764403023
209T76774003923
209767840423
209767945019
2097680405919
209768140019
209768244019
2097683,,0113
209768444419
2097685,4¢19
2097686,,4111
209768744019
209768844419
2097689,4019
209769044419
2097691440117
2097692405919
20976934019
209769444019
2097695,.419
2097696,4¢19
2097697 ceel9
2097698,0¢5¢19
209769944419
2097700..019
20977014045+19
209770244025
2097703,.425

209770740 e3
209770844425
2097709e4¢7925
2097710ee015
2097711eee5
2097712.4425
2097713.,4113
2097T714,0¢37945
209T7715eae37943
209771644045
209771744045
209771844031
2097719,,431
208772044431
2097721,4031
2097722, 3
20977234431
20677244431
209772%,.,431
209772640031
209777244029
20977TR, .29
POOTTI8S 4429
20977924029
209TR10,.4429

5020 TRACTOR

PART NO. PAGE

209781144445
20978124449
2097813.0.111
209781544445
205781744445
2097818,,,45
209782044445
209782144445
209782244445
2097823,.445
209782444445
209782544445
209782644445
209782704045
2097828.44111
20978290443
209783044445
2097831,.,4.111
209783244443
209783344,111
2097834,4.43
209783640443
209784244443
209784344443
2097846 44,43
2097845.4,43
2097846,4.43
2097847+,,43
209784844443
209784944443
2097851 ¢e443
2097852.0.43
209785344443
2097855,4443
2097856,,4,43
209785744443
209768584,443
2097859444111
209786044443
2097861e0e%3
2097862,.,4.43
209786344443
209786444471
20978654471
209786644473
209786740463
2097868.4473

2097869,4463273

2097870¢ee73
2097871.4487

2097872¢4479987

209787344479

209787440eT19127

209787Sa4e471
2097876.4+.81

2097B77.0463981

2097878..,.81
2097879,,..81
20978R0...81
2097882...81
209788B4,.,4.81
20978085 .4.81

2097886.4.481+83,87

209788744485

2097R8A,,,63+85

2097889...85
209789044485
2097891...8%
2097892,..85
2097893,..85
2097894,..85
2097895...85
2097896...81
2097898,,,.85

PART NOe. PAGE

2097899,.483
209790040083
2097901.4.83
2097902,4083
2097903,4483

2097904.¢e83+87

2097905,.+87
2097906, ¢487
2097907,.,4487
2097908..487
2097909.,.87
20979104¢+75
2097911eee97
2097912...81
2097913,4.81

209791444083987

2097915.4483
209791644487

2097917.4+81+83487

209791840111

209791944073993995

101
20979200477
2097921¢e07%
209792244475
209792344475
209792444475
20979254.¢75
209792644475
20979274475
209792844471
2097929475
2097930s4e79
2097931 e4e79
209793240479
209793340079

2097936444679 75999
2097937 eee75999

209793844473
2097939, ve75
2097940,4073
209794140077
209794246077

2097943,.,493995

20979444 0e77
2097945,4477
20979464477
2097947 40eT
209794844477
2097949,477
20979504ee77
209795140077
20979524477
209795344477
20979544477
2097955,4477
209795644477
2097958,4477
2097959,.+499
2097960, ¢+99
209796140071
2097962,4499
2097963, 4499
2097966, 4499

2097965440635101

20979664ae7

P097967,4e111
2097968440111
2097969, .499
200797044099
2097971400111
2097972...111

A ALLIS-CHALMERS

135

NUMERICAL INDEX

PART NO. PAGE

2097973400111
2097974400111
209797544463
2097976444111
209797844,111
2097979444111
2097980,4,77
209798leee77
2097982440111
209798344499
2097986444.23
2097985,.4,.111
209798644489
2097987444634+89
2097988,..89
20979894+4+.101
209799044,101
2097991ee497
209799244497
2097993¢0497
209799444097
209799544497
209799644497
2097997497
209799844497
2097999,4,111
209800044.77
209800144491
209800244491
209800344477
209800400077
20980054 ¢493995
20980064¢4934995
2098007+4093995
2098008s44%1
20980094093
209801040493
2098011444101
2098012400111
209801344497
2098014.00121
2098015.4465
209801644491
2098017404111
209801840¢493095
209801%944.91
209802040493995
2098021es+93995
209B02240463993495
2098023¢4,93995
209802444495
209802540493995
2098026,4.93+95
2098027 ¢¢ 493995
2098028,,.111
209802944495
209803040493¢95
20980314e093¢95
209803244.63¢1034+105
2098033,..6351034105
20980344441034105
209803544.1034105
209B803644,103+105
20980374.,103
2098038+4,1034105
20980739,,.103+,105
2098040.40103+4105
2098041404103+105
2098042444103
209804344,1034105
2098064444495
2098045.4,1094111
20980466,.,4,93495
209804744493




136

NUMERICAL INDEX

PART NO, PAGE

2098048, .93
2098069, ,.93
2098050,,4105
P09ANSY, 4105
2098052,4467
2098053,4067
209A054,4eh7
2098055, ,.67
209RN564409+67
200805744467
209805R, 4”7
2098060, 4067
2098061440111
2098062, ,467
P098063,,.33
P09RNE4G 433
209R065,,433
209R066,.,433
P09B06T, 4373
PO9RNBA, .53
20900694453
P2N9RNT04se53
POSRNT 140047
209807244047
200R0T73,4047
2098074400115
209807%..4115
206R0T6,40115
20080770115
2098078,,.,.115
2098079.,40115
2008080444115
209RNB1.40115
2008082,,.,4115

209RN83..+4374115

2008084,,0115
209ANBS.,115
2098086,..115
2098087,,0115
209RNBR, 0115
209R089,,2115
2098090,40115
2098091440115

2OSRNP . 4eHh5¢115

2098093, ,465
POORNG4L, 4 065
209AN95, .65
209R096,,4115
209R8097,,.117
2008098,,.115
200R098,,4 065
P09R100,0051
2098101 ,4e¢61
PO9R102,4461

209R103,,+37461

2008104 ,,¢51
P09R105.,061
209R10644061
209R10R. .91
209R109.4451
209R110,4451
2098111,..451
209R117.4451
2098113, ,.+51
209R114..4107
209R115,,.107

209R1164,469+107

209R117.06107
209R119,,469
209R120,,069
209R8121400¢69
209812244069
208R123,.,469
209R126,.4¢69

5020 TRACTOR

PART NO. PAGE

2098125.4.69

209812644.69

2098127,4469

209R12B44 .69

2098129, 4.69

209R13044.49

2098131...123
2098132,4449

20981334.44%

209A134,4..123
209813%...123
2098136404123
209813740449

2098138,.,.123
2098139,,.123
2098140..4123
209A141,..123
2098142,.,.123
2098143,44123
209R1444,,123
209R145,44123
2098146444123
2098147..,123
2098148,,,123
209R149,4,109
209R150.44109
2098151,,4109
2098152444109
2098153,.4109
2098154,.44109
2098155...109
2098156444109
2098157.+487

2098158,4,109
2098159.,44109
209816044479

2098161444133
2098162,4..133
2098163,,.,133
209R164,,,133
2098165,..133
2098166.,4.133

20981674.44639109491373

209A168...109
2098169.,,133
2098170.,.133
209R8171...133
2098172..,133
209A173...133
2098174.,.133
209R175..,133
2098176,,.133
2098177.,.133
2099178..,133
2098179...133
2098180..,109
20981814..133
2099182,..131
2098183,..131
209R185..,127
209R187.,.127
209A18R..,127
209R189.,,127
209R190...111
209A191...127
2098192...127
2098193...127
209R194.,,127
2098195.,.127
2098196...127
2098197.,,127
209A198..,127
209R199..,127
2098200.,,127

125

+133

+129

»129

PART NO. PAGE

2008201.400127
2098202404131
2098203440131
2098204..0131
209R205.44131
2098206,,.131
209820744459
2098209, 4459
209821044459
2098211.44+59
2098212¢0459
2098214 ,4459
2098215.4459
2098216,4¢39
2098217,4437
209821840437
20982194437
2098220,.4437
2098221,.,.37
209822244 ¢139
2098223.,439
2098224440111
2098225,4.4117
2098226,,4117
2098227.,4117
2078228,44117
2098229444117
20982304.44117
2098231see51
2098232.04117
2098233.44117
2098234440117
2098235444117

20908236,,,394107

2098238...117
2098239440117
2098240ee0117
2098241400117
2098242444117
2098243440117
2098244444117
2098245.44117
2098247 ,,44117
2098248,4,4117
2098249.44117
2008250,44119
2008251444117
2098252400117
2098253,44117
209B254.,.4121
209825544491

209825644041

2098257.44121
2098258,,4 .99

2098260444121
2098261,.,..113

2098262.4¢1139119

2098263,,4113
20982644.,44113
2098265,44113
2098266444113
2098267 44457
2098268 ,,433
2098269 ,..57
20982704457
2098271e4433

2098272.4+37+81

2098273,,.33
209827444033
2098275...33
209827644433
2098277.0433
209827844439
2098279,.4.39

A ALLIS-CHALMERS

PART NO. PAGE

209828044439
2098281.4479
209828244039
2098283,,,39
2098284,.,39
209828744441
209828840441
2098289,,.,41
209829044041
209829144437
2098293444123
2098294,.,4,123
2098295,.,,37
2098296,..37
2098304,4,,113
2098305,,,127
2098306,4449
2098307,4.49
2098308,,,53
2098310.4.53
209831144.53

2098312.44819R5

2098313.4.87

209831444437987

2098315,4,101
2098316,4,9

2098318,44374953

2098319,44,53
209832044453
2098321,,.49
209832244449
2098323,4.39
2098324,4,437
209832544437
209832644437
2098327..437
209832844441
209832940441
209833044441
2098331¢e.41
209833240441
2098333.4,41
2098334,.,41
2098335.4,437
2098336,.4,37
2098337...127
2098338,.4,123

209833%.4.37+87

209B8340..,87
2098341,.,87
209834244,75
2098344,4,15
2098345,..15
2098346,4.21
2098367,4419
20983484,0419
2098349,
2098350,
2098351,4,,45

2098352,.,43

2098353,,.123

2098354...47461

2098355,4,37
2098356,.44117
2098357.4.121
2098359,,.81
209836044465
2098361 ,4441
2098362,.,.25
2098364,,,91
2098365.4491
2098366,4,91
209R367,4027
209836844477




PART NO. PAGE

2098379.,445
POGA3IBL, .9
2098382,,.9
2098383,,.130
209R3R4,,.129
POSAIRS, , . 179
209R1386, 4129
PNOR3ABT,.8129
20981388, ,..129
209R83R9,,4.129
P08A390,.443+129
2n981791,,412%9
209R392,,.129
209R393,,4179
209R394 4,129
209R396,,.129
209R396,,.1°9
2098397,,.179
209R39A, .4179
209R7399,,4.129
209R400,,4129
209R401..4179
209R407,,412%
PO0SRLNI, 46125
209R404,,4125
208R405,,.125
2098406,,.125
PO9R4OT,.e125
209840R,,.125
209R409,,.12%
209R410,,4125
209R41144¢35%
200R417,,435
P09A413,.435
209A414,,435
2098415, 4¢35
209R416,.,4129
2098417,,412%
209R41R,,4129
PO9R419,,¢129
P2NGR4Z20,,.129
2098421440179
P09R422,,4129
209A567,,.119
209R56A,, .65
209A569,, .25
P200RS TN, 101
209A57],,.453
POSRST2,,4115
APNORSTI, 433
POQRST4,,4117
2N9AR575,,427
209R57A, 445
2098570, ,.A14117
PO9RSAN, L4117
2N9AGA1,,e117
PNOARAR, 111
209A8587,.,4111
2098584 ,,4111
208AR8% , , 447
209R686,,.47
209R%8T, . 047
PNYRSHA,,+59
209R589,.435¢50
208RS9N, , .59
POGRS91,, 4573
2098592, ,,53
209A583,,,53
209A6%4,,,49
209R595, , 439
2098596, , 441
POORSIT, 127
209RS9R, ,.127
2098690, ,,47

5020 TRACTOR

PART NO. PAGE

2098600.44119
2098601444119
2098602,44119
2098603..,121
2099604,,.121
2098605,4.9
209R606.4,7
P098607.,4011
209860R,,,17
2098609.,.13
209R610.4421
209A61144423
2008612.4.23
209861344423
2098614,4,.,23
2098615,,.27
2098616,4,29
209861744429
2098618,,4443
2098619,..43
209A620s0eT1
P098621.,.,.125

‘é&;ALHS-CHALhﬂERS

137

NUMERICAL INDEX



















